~PARTS MANUAL y me

HAULSTER' ON-ROAD OFF-ROAD
T LT VEHICLES — VEHICLES
S . 898407 = 898415

898408 898417

898409 898418

Fart No. 825028 Rev. 1



e e e e = e e

ALL ILLUSTRATIONS AND PARTS LISTS CON-
TAINED IN THIS MANUAL ARE BASED ON

THE

LATEST

PRODUCT INFORMATION

AVAILABLE AT THE TIME OF PUBLICATION.

SAFETY WARNING: Iliustrations in
this manual are a reference guide for
parts identification only. Since these
illustrations may not depict actual posi-
tioning of component parts, they shouid
not be used as an assembly diagram.
Doing so may result in improper
assembly leading to sudden failure.
Refer to your service manual for recom-
mended assembly procedures.

SAFETY WARNING: When replace-
ment parts are required, use genuine
OMC parts or parts with equivalent
characteristics including type, strength,
and material. Failure to do so may result
in product malfunction and possible in-
jury to the operator and/or bystanders.

SERVICE PUBLICATIONS

Additional operator’s manuals as well as illus-
trated parts books, are available for a minimum
charge at this address:

2500-—-12-77 GP

OMC-Lincoln )

Attn: Cushman Service Dept.
P.O. Box 82409

Lincoin, Nebraska 68501

o W

ACCESSORIES AND MODIFICATIONS

SAFETY WARNING: In some cases,
accessories and/or modifications must
be used in conjunction with other acces-
sories and/or modifications to maintain
safe operating conditions for a vehicle.
Display of an accessory or modification
in this manual does not imply it can be
used on any other vehicle.

Using an accessory or modification in a
non-recommended application may cre-
ate unsafe operating conditions.

ENGINE REPLACEMENT

Engine:

>,

P

When ordering an 18 H.P. engine, order part

number 884339. Engines

include the starter,

carburetor, air cleaner, exhaust manifolds, fan
housing and fuel pump. The alternator IS NOT

included.

Engine Short Block:

When ordering an 18 H.P. engine short black,

order part number 160369. Short blocks include
valves, oil pump and rocker arm oil drain fubes.

They DO NOT include rocker arms, 0il strainer, oil

pressure relief valve, valve lifters, push rods or
push rod tubes.

© OMC-LIncoln, 1977 - All Rights Reserved

Printed In U.S.A.



The vehicle model number and year are shown on the name-plate attached to the dash panel. Parts in this

HAULSTER, CHASSIS —

18 h.p., 3-wheel, 4:71:1 axle, 3-wheel hydraulic brakes, front shock absorbers with
overloads, rear shock absorbers, 5.70 x 8 6-ply rated tires, speedometer, backrest,
rearview mirrors and turn signals with emergency warning. Color - White ...........

HAULSTER, PICKUP —

18 h.p., 3-wheel, 4.71:1 axle, 3-wheel hydraulic brakes, front shock absorbers with
overloads, rear shock absorbers, 5.70 x 8 6-ply rated- tires, speedometer, backrest,
rearview mirrors, turn signals with emergency warning, rub rails and rear bumper.
oTs ][ . ] 211 1- R L LR

HAULSTER, POLICE — )

18 h.p., 3-wheel, 4.71:1 axle, 3-wheel hydraulic brakes, front shock absorbers with
overloads, rear shock absorbers, 5.70 x 8 6-ply rated tires, speedometer, backrest,
rearview mirrors, turn signals with emergency warning, rub rails, rear bumper, steel
cab with cloth doors, electric windshield wiper, steel box and cover. Color - White .. ..

HAULSTER, FULL-TON FLATBED —
18 h.p., 3-wheel, 10.25:1 axle, 3-wheel hydraulic brakes, front and rear shock absorbers
with overloads, 5.70 x 8 6-ply rated tires and backrest. Color - Yellow ...............

HAULSTER, CHASSIS — Quick Pin. Disconnect —
18 h.p., 3-wheel, 10.25:1 axle, 3-wheel hydraulic brakes, front and rear shock
absorbers, 5.70 x 8 4-ply rated tires and backrest. Color - Yellow ..................

HAULSTER, PICKUP — .
18 h.p., 3-wheel, 10.25:1 axle, 3-wheel hydraulic brakes, front and rear shock
absorbers, 5.70 x 8 4-ply rated tires, rub rails and backrest. Color - Yellow ..........

B MODEL DESIGNATION
book fit the following models.
898407 7710
898408 7710
P 898409 7710
-
898415 7710 -
v/ /
898417 7710
e o
. X-898418 7710.
>
i ,»’ ’




QUICK REFERENCE INDEX

Page

B CCORBONIOS v i 5 55 o s FaE e R N 58
INIGEIOANET: o s a6 5 1% 5 o wsjeisiore aoias s At 15
PANEONTOUCAS . o om0 5 5 5 5 & o 5 siaiaisivassersbne s ooty 20
AREENAYON wvsininis 5 2 5 5168 & Saraswaamroai i 16
Axle:

BYONL o imeviamsaniin v o « oo msimifinamieibimio R 37

{20 Y e S TR uyrvs oy 28 & 29
BaCKROSE .....oovieisio s a0 0 o b oot e 45
Battery Carrior ..... : « : s v s ssosincnsipi 53
Bed Elat «honvis ihs sses soiimive s neiirs 63
BOX, SNOTT osio i 5 575 55 v 6 osperagedd s i uuiiSSgg 72
Box:Catch Controls: .« . « . o i woisien et Pt ifeq
Box Sides and Tailgate:

BB3727 . i akiie TS 8 O R e 65

BBA0BO ..o coivins v s = mwcaimimie N 64
Brake Controls ... .. . coe osiohmes St s 32
Brake:

FLONL cicn oo vave srses s oiaiaiie St e 37

Parking . cov sk oo v o S e 34 & 35

e o R A s A s & A B AL 33
Bumper Set:

Bront= s i bl SV ins ey b 60

Rear suas. . v NER 0N, SO e e 61
Cab'Set:, . . i v Tl B S S 66 & 67
CAMSNALL c.c .o reiins et T P S e 5
GCaANDULOYOL o i s s 5 8 55 v g ST R, . 9
Carburetor and Nipple Assembly ............ 8
Carrier, DifferentialGear . .. ........... 28 & 29
Chriar e e | e 31
ChoKeCONITOI . . e - SO < 22
S e N A e DR SR - R 24
CIHENCONIrOIS ., .o . oot o <o i n - b+ 5 23
ConpectingiRod: & 7% vl v i gpiE i = 4
Crankease .. ..ot et + ool Rttt s 3
Crankcase Breather . . .. « i s iers s 15
Grankshaft........> i 3 i o e e LR 4
Y QBT Ccsivsivsisons & + + srsesivstonss eI P e 3
D) OCATB I, eiiioe s = 5 o Db sxwnsanes o b 51
BeTrostorsl v s ket o (e e M 71
Differentials) . Das. Jensl . st sk 28 & 29
Door Set:

T R o T w0 o 54

GOt e s s s T et s avanabs 1 et e 55
DriveShatbi vom v 5 Jaiiead SN s i 30
DUMPICYITNAEY s i 04 o oo simetnsaionisnitais i 5 e 73
Electrical Components. .. .................. 49
ENGINEICOVOIB. LT o s st stiein- Skt oo TpAEE 43
Exhaust Systems ............. e e 19
Fan HOUSING 5% v s s sasaiadomsganes: 5 ¢ & siates 17
Eendenstac e or 5555 5 sos s asans & 5 sl 31
FloorBaand:. .inms s 55 b dugramceaveiem s smiatis 42
FlyWheel ta s & s o6 o5 st aaniasinsiones o azsal e 13
EOTKR o M (e cmn kG e B e P 38
o 12008 (ANt R RO I R NN, - i = - 47
EronbEanel e, . 3 o0 Vi codiiienstiiels o oaies 42
BOGLEPYIMP ..o e mmuis » 5 5 5 5 si5ieieds araiics a o aretoka 13
GOVEINOL: o it i s 5.5 8 45 sl 10 & 11
HEAel ot ninn s T )t e s ke & RPN 95

Page

Hitch, Tow:

BBO6DS =t =+ 5.5 5 5 5 vEEe AR ¥ s S 61

BE3BODET “ooiiins 55 ¢h ¢ v A 5 s S st 62
RIOURIMIOTOE vuii 5 @ o5 v 5 v satsnisiommiiins s o400 oo 57
Hydraulic. Bump Controls ..oz v bxsimmnia 74
Eydraulic Bine s S il ine L nh B ol 50
EVAraulic SYSIEm ... ... ... rasosiosn sistsise S 86 & 87
Hub:

BYONE coovians 5 5las o5 adsigasrpm e doie it diaias 37

BOAK - \rsiirnssts & 2 4 askimanie o 5 oe ool 33
{gnHion Components: ... et s « i ol sk 14
BEIGRESE. oo lnrsditinn srawe mT e T el 48
MARTTOIAS! deatan adls wrpe satiasviohneim a = e o 18
MasterGylinders.. S s B e Bl S8Rl 36
WILLA o] @1-) AR L I s AL R S Rt 59
Mounts:

ENGINe o ion sin s aismmasmiiin s s s it 22

RranNSITIISSION s i e s 5120 5l b 22
O SUDPIY Givisis oo s e slere b phsiiacs s s $ o 5 % § sustetiiss 7t
PISTOMS s resaors i = & o Soniispiziaioss satsmoye)n =os o o v 6l wyioals 4
Plates .. liashaifl Bt a el . . L0 L el 51
PoliceBoxandCover.................. 90 & 91
ProtectosealiGasiCap .. v6: v neasmnnns 59
PTOISet, hant, o m il Bl it S e v s 78& 79
PTO Shaft Extension:

(for.hydraulicisystem)- i ciusisi o 5 s svwss vsiss 81

(for pickup models), - atiiiiiv s v v « gecaraws 80
RUShIREAS 8 s s et L LM 6
RIS o ey s A L e s g A 41
Y51 2 enimaadiip s W o ool S 7 T 44
Seat, PersonnelCarrier .................... 70
Shifter Linkage st 2 b s i oo « e 25
ShoclZAbSOrberS s i &' 5 Bykistnas & ¢ s 40 & 89
Shock and Spring Assy, Rear, H.D. .......... 52
Shack Assembly; Front, H.D . w. o - gt g 53
Sound [ reatment Set i in s v a.- & ondaia e 88
Sound Treatment Set - Steel Door ........... 89
Spark AT e Or S et e e s ahe s e e 57
Speedometers. .. ESFERInet L me Tt 56
StarterEs o soabical Bt oo sl o 12
Steering Geal s i S Pl tnssini< s v on s o 39
Tailgate Releaseiis 5 -« i vio winaions voisloniin 75
Tailgate ReleaselEatchis cc vl s vois e 76
TankrEUelewS iR m il i . e, L L AEr 46
B E ol iU B e R RS - 21
THNET .. oo o ontin e s o s o e 10 & 11
THEBS ...t e b e i s o e s 41
Tire Modificationziati: v o somivniant: 84 & 85
T ransMISSION it s e tviis o inssn il 26 & 27
Transmission Set, Auxiliary . ........... 82 & 83
TURRESIGRALE ot e e s at odnbties vl s R ey 68 & 69
SV Ve R I SRR S 1 - 6
Wheel Assembly, Rear .................... 33
Wheel GYlinder. . . . ... v: cusimsbonsss ses ssms 33
Wheels it o L i s ses v s n s 84 & 85
Windshield s x 56 < 5 2 5 oveae TN T ¢ e 7i
A o s e I e L 66 & 67
Wiring DIagram 5, uimiaiegs « s « s 005 aataeses 92-94



CYLINDER
Ref.| Part
B No.; No. Description Qty.
Nt 1 | 160352 | Cylinder, w/valve seats & ‘
) guides, less valves ......... 2 |°
« | 112007 | . Guide, valve...........--- 4
2| 111715 | Gasket, cylinder ........... 2
3| 805837 | Locknut, 3/8-24 ........ ... 12
4 | 306405 | Washer, plain, 3/8 ......... 12
5 ].111786 | Stud, manifold . ............ | 8
6 | 111762 | Stud, rocker arm shaft ...... 4
7 |1 111716 | Gasket, valvecover......... 2
g | 111731 | Cover,valve........... ... 2
9 | 111828 | Gasket, nut.~.............. 4
10 | 800217 | Nut, acorn,5/16-24......... 4
* | 160440 | Gasketset................. 1
* Not shown.
INDENTED PART NAMES INDICATE THESE PARTS
ARE INCLUDED IN PRECEDING Ag Mﬂ,.Y. )
pat W”?
& a9 @s.;( J
0 i ‘3%
el
: "’W:f”’ %0?
- CRANKCASE - g
>~ |Ref.| Part
No.| No. Description Qty.
1| 160354 | Crankcaseset.............- 1
21141043 | . Pin,taper................ 2
3 | 306837 | . Screw, hex, hd., 3/8-16x
L T 1
4 | 307776 | . Screw, hex. hd., 3/8-16 X [
DBIA . e 2
5 | 302600 | . Screw, hex. hd., 3/ 8-16x
. 1-1/2 7 e 8
= 6 | 551004 | . Screw, hex. hd., 3/8-16x
P17 D 2
. 7 | 206353 | . Lockwasher, 3/8 .......: I I
® 8 | 111349 | Tube, dipstick ............- 1 1
o | 111779 | Gasket, fuelpump.......... 1
10 | 111778 | Cover, fuel pump mounting ..} 1
11 | 306396 | Lockwasher,1/4 ........... 2
12 | 306487 | Screw, hex. hd., 1/4-20 x 5/8 2
13 | 111717 | Shaft, idler, oitpump ....... 1
14 | 114082 | Plug, cilgalley............. 4
15 | 111758 | Stud, cylinder mounting. .... 12
16 | 111071 | Plug, drain, 1/2pipe........ 1
17 | 800228 | Plug, 3/4pipe ..........--: 1
18 | 111961 | Gover, camshaft ........... 1
19 | 800231 | Plug, 1/2 pipe, fillerand drain | 1
e .| 20| 308132 | Plug, Welch, expansion, '
TN 1] £ [ 1
+ | 112008 | Crankcase cement, 5-0Z. tube 1

* Not shown.
INDENTED PART NAMES INDICATE THESE PARTS
ARE INCLUDED IN PRECEDING ASSEMBLY.



PISTON & CONNECTING ROD

Ref.| Part
No.[ No. Description Qty.
1| 160434 | Ring set, standard.......... 2
160435 | Ring set, .0200/s .......... 2
160436 | Ring set, .0300/s ....... . 2
2| 160441 | Piston, w/wrist pin, standard 2
160442 | Piston, w/wrist pin, .0200/s .| 2
160443 | Piston, w/wrist pin, .0300/s.| 2
3| 111664 | . Pin,wrist ................ 2
4| 160867 | Connecting rod assy., (order
“inserts separately).......... 2
51 111694 | ~Bolt, connectingrod ....... 4
6 | 800221 | . Locknut, connectingrod....| 4
7 | 112454 | Bearing inserts, connecting
rod,standard .............. 2
112455 | Bearing inserts, connecting
rod, .015u/fs ..............] 2
112456 | Bearing inserts, connecting
rod, .030u/s .............. 2

INDENTED PART NAMES INDICATE THESE PARTS
ARE INCLUDED IN PRECEDING ASSEMBLY.

CRANKSHAFT
Ref.| Part
No.| No. Description Qty.
1| 111729 | Seal, oil,front ............. 1
2| 112458 | Main bearing set, front,
. standard .................. 1
112459 | Main bearing set, front, .015
[ K J 1
112460 | Main bearing set, front, .030
UJS . s iin i cee e iaaann 1
3| 111807 | Key, flywheel.............. 1
4111663 | Crankshaft .. .............. 1
5| 307661 | Key, 11 woodruff........... 1
6 | 307662 | Key, 15woodruff........... 1
7 | 112462 | Main bearing set, rear,
standard .................. 1
112463 | Main bearing set, rear, .015
L 1
112464 | Main bearing set, rear, .030
LT 1
8 | 111659 | Washer, spacer, gear ....... 1
9| 1116566 | Pinion, timing ............. 1
10 | 111756 | Seal, oil, rear .............. 1

INDENTED PART NAMES INDICATE THESE PARTS
ARE INCLUDED IN PRECEDING ASSEMBLY.




CAMSHAFT
Ref.; Part Ref.| Part
< No.| No. Description Qty. || No.{ No. Description Qty.

1 | 160379 | Camshaftassy. ............ 1 7 (111661 | .Camshaft ................ 1
2 | 111734 | . Cover, timinggear ........ 1 81306560 | .Key........iiiiiiiiinn 2
3111837 | .Seal,cover ............... 1 9 | 111660 | . Washer, thrust ........... 1
4 | 306419 | . Screw, hex. hd., 1/4-20x1/2| 3 10 | 111667 | . Collar, retaining .......... 1
5 1306396 | . Lockwasher,1/4 _......... 3 11 | 111785 | Seal, camshaft . ............ 1
6 | 111662 | . Gear, timing ............. 1

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.



VALVES AND PUSHRODS
Ref.| Part Ref.| Part
No.| No. Description Qty.|| No.| Neo. Description Qty.
11306380 { Nut,5/16-24............. .. 8 15| 111750 | Spring, valve .............. 4
2 | 306325 | Lockwasher,5/16 .......... 4 16 | 111742 | Washer, valvespring ....... 4
3 | 309948.| Washer, plain, 5/16 ........ 4 17 | 160700 | Sealset,valve ............. 2
41111728 [ Cap, shaft. .. .............. 4 18 | 111088 | . Spring, intake valvestem...| 2
5 | 111732 | Screw, adjusting, tappet ....| 4 19 1 111085 | . Seal, intake valve stem... ... 2
61111038 | Arm,rocker ............... 4 20 | 111087 | . Gasket, intake valvestem ..| 2
7 | 111743 | Bushing, shaft . ............ 4 * 1911095 | . Installer,seal............. 1
8 | 111727 | Spring,spacer............. 2 21 | 112007 | Guide, valve........... ceeelt 4
o | 306487 | Screw, hex. hd., 1/4-20x5/8 2 22 | 111739 | Valve, intake .............. 2
10 | 306396 | Lockwasher,1/4 ........... 2 23 | 111730 |Rod, push . ................ 4
11 | 111668 | Shaft, rockerarm........... 2 24 | 111733 | Tappet ... ian 4
12 | 111741 | Keeperhalf ............... 8 25 | 111751 |OFiNG -« oo eeviv i eienaes 8
13 | 111759 | Retainer, housing .......... 2 26 { 111752 | Housing, pushrod.......... 4
14 | 111658 | Retainer, valve spring ...... 4 27 | 111740 | Valve,exhaust............- 2
* Not shown

INDENTED PART

NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




—36

o—11
B—3
34 22—
. @—17 T ]
o’ 2
OIL SUPPLY
Ref.} Part Ref.| Part
No.|[ No. Description Qty.|| No.| No. Description Qty.

1| 111745 | Gasket, returnblock ........ 2 20 111827 Spring, reliefvalve ......... 1
2 1111746 | Block, oilreturn............ 2 21 [ 111790 | valve,relief ............... 1
s 3 | 306396 | Lockwasher, 1/4 ........... 25 22 | 111792 | Gasket, housing. ........... 1
4 | 302288 | Screw, hex. hd., 1/4-20x1 ..| 5 23 | 111793 | Housing, reliefvalve........ 1
5 | 303459 | Screw, 1/4-20x1-1/2....... 3 24 | 306418 | Screw, 1/4-20x1-1/8 ....... 5
6111764 | Oring,tube ............... 2 25 | 111720 | Strainer,0il ............... 1
7 1111810 | Tube, oilsupply.......... - 2 26 | 111860 | Retainer, strainer .......... 1
f 81111838 | Oring,tube ............... 2 27 | 111726 | Gasket,cover...........-.. 1
1 9| 111748 | Oring,tube................ 4 28 | 111721 | Cover, strainer............. 1
| 10 | 111747 | Tube, oil drain, return ...... 2 29 | 306487 | Screw, hex. hd., 1/4-20x5/8 | 12
i 11 | 111757 | Connector, filter ........... 1 30 | 160380 | Shaft, drivew/ring ......... 1
12 | 111836 | Filter, 0il.......... .0t 1 31 | 111777 | . Ring, retaining ........... 1
13 | 111858 | Cap, oilfilter .............. 1 32 | 160376 | Gear & shaftassy., drive ....[ 1
14 | 111784 | Gasket,cap ..............- 1 33| 111753 | Gear,idler ................ 1
Vi 15 | 111804 | Qilfiller ..............ovts 1 34 | 111775 | Gasket,cover.............. 1
“\/H/ 16 | 111773 | Gasket, filler .............. 1 35 | 111719 | Cover,pump ............ .. 1
17 | 881595 | Switch, oil pressure......... 1 36 | 160782 | Dipstickassy............... 1
18.| 111791 | Screw, reliefvalve.......... 1 37 1 111885 | Seal, dipstick, rubber . ...... 1

19 | 111783 | Gasket, screw ............. 1 :

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.



CARBURETOR & NIPPLE ASSEMBLY

Ref.| Part Ref.| Part

No.| No. Description JQty.|| No.| No. Description Qty.

883382 | Carburetor & nippleassy. ... | 1 11| 162275 | . . Plateassy.,side ......... 1

1} 317342 | . Screw, no. 10-32x11/16 ... | 3 12| 130255 | .. Screw, no. 10-24x1/4 ....| 2

2| 120052 | . Lockwasher, no.10........ 3 13| 114305 | . . Spring, fastidle.......... 1

3| 161735 | . Bracketassy. ............. 1 14| 114300 | . . Rod,campivot .......... 1

41113318 | . Connector. ............... 1 15| 111767 (Gasket.................... 1

5| 3038791 | . Screw, no. 10-32x5/16 ....| 2 16 | 162277 | Bracketassy. .............. 1

6| 306266 | .Elbow ................... 1 17 | 306504 | Screw, 5/18-24x1.......... 1

7] 161678 | . Bracket assy., choke cable . . 1 18 | 302479 | Screw, 5/16-24x1-1/8 ...... 1

9| 162273 | . Idleassy., fast............ 1 19| 306325 | Lockwasher,5/16 .......... 1

10| 162274 | .. Bracketassy............. 1 20| 306799 | Lockwasher, shakeproof,5/16; 1

21| 306390 1

Nut,5/16-24...............

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




Nt
ot
CARBURETOR
Ref.| Part Ref.] Part -
Nog.| No. Description Qty.{| No.| No. Description Qty.
21| 113450 | . Spring, throttle ........... 1
883382 |Carburetorassy............. 1 22 | 113437 | . Screw, choke/throttle plate .| 2
1 | 113438 | . Shaft/lever, choke ........ 1 23| 113436 | . Plate, throttle ............ 1
2| 113454 | . Plate,choke.............. 1 24 | 113449 { . Throttle, shaftiever ....... 1
3 | 113437 | . Screw, choke/throttle plate . 2 25| 113430 | . Pin,float................. -1
4 | 113453 | . washer, chokeshaft....... 1 26| 113431 | . Spring, float.............. 1
5 | 113452 | . Retainer, shaftseal........ 1 27| 113433 | . Bowl, fuel................ 1
6 | 113451 | . Seal, chokeshaft.......... 1 28| 113429 | .Float ............cooen.en 1
7 | 113441 | . Spring, main needle ... .. .. 1 29| 113445 | . Washer, mainjet.......... 1
8 | 113421 | . Plug, throttle shaft ........ 1 30| 113455 | .Jet,main ...............- 1
9 |. 113447 | . Washer, fuelvalve ........ 1 31| 161768 | . Repair kit, carburetor...... 1
10 | 113456 | . Valve &seat.............. 1 *1 111767 |..Gasket ................. 1
11 | 113432 | . Gasket,bowl ............. 1 * 113419 | .. Seal, throttleshaft ....... 1
12 | 113457 | . ldle jet/main adj needle.... | 1 *1 113420 | .. Retainer ................ 1
13 | 113422 | . Needle, idle adjustment. ... | 1 *1 113430 | ..Pin,float ............... 1
14 | 113423 | . Spring, idleneedle ........ 1 *| 113432 | .. Gasket, bowl ............ 1
15 | 113428 | . Screw, throttlestop........ 1 *| 113445 | . . Washer, mainjet ........ 1
16 | 113448 | . Spring, throttlestop ....... 1 *| 113451 | . . Seal, chokeshaft . ........ 1
17 | 113443 | . Washer, main adj. needle .. | 1 * 1 113452 | . . Retainer, shaftseal....... 1
18 | 113442 | . Washer,rubber........... 1 * | 113453 | . . Washer, choke shaft...... 1
7 19 | 113419 | . Seal, throttleshaft ........ 1 *| 113456 | .. Valve &seat ............ 1
N/ 20 | 113420 | . Retainer .. ............... 1 * | 113457 | . . Idle jet/main adj needie...| 1
* Not shown.

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




TIMER & GOVERNOR

10




-

TIMER & GOVERNOR

Ref.] Part 1 Ref.| Part
No.| No. Description Qty.] | No.| No. Description Qty.

162327 | Timer & governor, assy., 41 | 160423 | . Housing & pinassy. ....... 1
Awty .. ..o 1 42 | 111822 | . Bearing, shaft ............ 1
11161902| .Timerassy. .............. 1 43 | 111823 | . Ring, retaining ........... 1
2 | 580433 | .. Housing bearing & seal 44 | 111770 . Washer,wave ............ 1
BSSY. v 1 45 | 111755 | . Gear, driven.............. 1
3 (5104991 ... Seal, housing........... 1 46 | 603501 | . Pin,spiral................ 1
4| 510505 | ... Bearing, needle ........ 1 47 | 110700 . Spring, control............ 1
5| 510530 | .. Screw, terminal.......... 1 48 | 306487 | . Screw, hex.hd., 1/4-20x5/8| 2
6 | 510479 | .. Block, insulating......... 1 49 | 306396 | . Lockwasher,1/4 .......... 2
7 | 510598 | .. Bushing, insulating ...... 1 50 | 160766 | . Bracket & pinassy......... 1
8 | 121038 | . . Washer, plain,no.8...... 1 511114444 | . Spring................... 1
91306510 ..Nut,no.6-32 ............ 1 52 | 114308 | . Lever, auxiliary ........... 1
10 | 306506 | .. Lockwasher,no.6........ 3 53 | 306915 | . Screw, no.6-32x5/16 ..... 2
11 | 307136 .. Screw, no.6-32x5/16 ....| 3 54 | 800047 | . Locknut, hex.,1/4-28._.... 1
12 | 510487 | .. Ring, retaining .......... 1 55 | 111812 . Yoke,spool .............. 1
13 | 510543 | .. Timer, bail-twin ......... 1 56 | 111813 | - Seal,shaft ............... 1
14 | 580427 | .. Coverassy.,dust ........ 1 57 | 308090 | . Washer, plain,1/4 ........ 1
15| 510613 | ..Condenser .............. 1 58 |'300977 | . Screw, 1/4-28x5/8........ 1
16 | 510490 | .. Screw, no. 10-32x1/4 .... 1 59 | 160409 | . Lever & shaftassy......... 1
17 1 510189 | .. Wick,oiler .............. 1 60 | 160421 | . Arm assy., throttle ........ 1
18 | 510185 | .. Screw, eccentric ......... 1 61110895 .Spring.........cocouvvenn 1
19 | 307594 | .. Clip,spring ............. 1 62 | 160767 | . Lever & supportassy....... 1
20 | 510480 | .. Clip,oiler............... 1 63 { 111939 | . Ring, retaining ........... 1
21 | 308120 | .. Screw, breaker plate...... 1 64 | 120590 | . Washer, 1/4.............. 1
22 | 580394 | . . Breaker pointset......... 1 65 | 306506 | . Lockwasher,no.6......... 2
23 | 580485 | . .Base & postassy. ........ 1 66 | 133079 | Nut,n0.8-32 .............. 2
24 | 202139 | .. Ring, retaining .......... 1 67 | 306991 | Lockwasher,no. 8 .......... 2
25| 580518 ..Cam & pinassy. ......... 1 68 | 112048 | Link, ball, governor......... 1
26 | 510631 | .. Spring, weight........... 2 69 | 111771 | Gasket, housing............ 1
27 | 510590 | . .Weight, governor ........ 2 70 | 824133 | Bracket, governorlock ...... 1
28 | 5804721 .. Shaft & weight base assy. .| 1 71 | 160847 | Bracket assy.,cable ........ 1
29 | 111769 | . Gasket, housing .......... 1 72 | 111898 | Clamp,cable .............. 1
30 | 111814 | . Washer, thrust,arm....... 1 73 | 800215 | Screw, no. 10-24x5/8 ...... 1
31 | 112840 | . Bearing, thrust, spool...... 1 74 1 306531 | Nut,no.10-24 . ............ 1
32 | 111816 | . Washer, thrust, spool...... 1 75 | 120052 | Lockwasher,no.10 ......... 1
33| 111817 | . Spool,governor........... 1 76 | 306001 | Screw, 1/4-20x1-3/4 ... .... 1
34 | 160410 | . Carrier & weight assy., 77 | 130728 | Nut,1/4-20................ 1
dwh). ..o 1 78 | 306487 | Screw, hex. hd., 1/4-20x5/8 1
351 111819 .. Weight, governor ... . .... 4 79 | 306396 | Lockwasher, 1/4 ........... 1
36 | 111820 .. Weight, pin-governor. . ... 4 80 | 111824 | Stud, timer................ 2
37 | 1118181 .. Carrier, weight, governor .| 1 81 | 111768 | Clamp, timer .............. 2
38 | 111821 | .. Ring, retaining .......... 4 82 | 306397 | Nut,1/4-28................ 2
39 | 306966 | . Rollpin, 1/8x3/4......... 1 83 | 306396 | Lockwasher,1/4 ........... 4

40 | 202310 | . Plug, expansion, 1/2 ...... 1

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

11



12

STARTER

Ref.| Part Ref.| Part
No.| No. Description Qty.[| No.| No. Description Qty.
883285 | Starter, kit ................ 1 15 | 112450 | . .Brushset ............... 1
1| 306396 | . Lockwasher,1/4 .......... 3 16 . Armature (order from
21 306487 | . Screw, hex. hd., 1/4-20x5/8 | 3 prestolite no. mdl 2196) ...| 1
3821411 | .Spacer......oeeneriannn 1 17 . Field coil pkg (order from
4| 821676 | . Plate, emission controi..... 1 prestolite no. mdl 2005as 1
5| 883281 | . Bracket, motorsupport ....| 1 18 | 884223 | .. Thruboltpkg..........: 1
6 | 883284 | .Shroud assy.,center....... 1 19 | 884224 | .. Head assy., driveend. . ... 1
7 | 884218 | . Startermotor .. ........... 1 20 | 162200 | . . Bendixdrive ............ 1
8| 110938 | . . Washer, thrust, 1/32 ..... # 21 1110002 | ... Pinion & scrshftassy. ...| 1
9| 110939 | .. Washer, thrust, 1/32 ..... # 29 1112029 | ... Nut........... ..., 1
110940 | . . Washer, thrust, 3/64 ..... # 23 (112034 | ...Cushion ........... ... 1
110941 | .. Washer, thrust, .080 ..... # 24 | 112047 .. Pinionstop............. 1
10| 110948 | . . Bearing, bronze ......... 1 25 1114094 | ... Bushing ..............- 1
11| 112442 | .. Head assy., commend ....} 1 26 [ 114223 | ... Cushioncup............ 1
12| 112445 | . . Plateassy., brush ... ..... 1 27 {114224§ ... Clutch...............-. 1
13| 112446 | .. Springset,brush ........ 2 28 | 162201 ..Sleeveassy............. 1
14| 112448 | . . Terminal stud pkg........ 1 29 [ 112030 | ... Thrustwasher.......... 1

# As required.
INDENTED PART NAMES INDICATE THESE PA

RTS ARE INCLUDED IN PRECEDING ASSEMBLY.




o

FUEL PUMP
Ref.| Part
No.| No. Description Qty.
1| 111779 | Gasket, fuelpump.......... 2
2| 111890 | Block, fuel pump, insulator . . 1
3| 303492 | Nipple, fuelline............ 1
4] 306266 [Elbow . ........ccoveunnnn. 1
51111368 | Fuelpump ................ 1
6| 306396 | Lockwasher,1/4 . ... ....... 2
7| 800229 | Screw, fillister hd., 1/4-20 x 1 2
8| 307406 | Hose, fuel line, (tocarburetor) { 1
9| 817729 | Clamp, fuelline......... ... 2
10! 111942 | Clamp, fuel line............ 1

FLYWHEEL

Ref| Part

No No. Description Qty.
1] 111807 | Key, flywheel.............¥ 1
2| 308008 | Lockwasher,7/8 ........... 1
3| 305134 | Nut, hex. jam,7/8-14 . ...... 1
4| 580563 | Flywheel & gear assy. ...... 1
51510551 | .Gear,ring................ 1

INDENTED PART NAMES INDICATE THESE PARTS

ARE INCLUDED IN PRECEDING ASSEMBLY.

13



IGNITION COMPONENTS

Ref.| Part Ref.| Part

No. | No. Description Qty.]| No.| No. Description Qty.
1 | 316907 | Screw, hex. hd., 1/4-20 x 11 | 306487 | Screw, hex. hd., 1/4-20x5/8.] 1

23/4 . 1 12 | 580601 | Resistor, ignition........... 1

2 {112940 | Clamp,coil ......... ... 1 13| 111886 | Clip, lead, short plug wire ...| 1
3 |82331G | Spacer,coilmtg............ 1 14| 111887 | Clip, long plug wire......... 1
4 | 383444 | Coil, ignition .............. 2 15| 113745 | Red - Lead, high tension
5 1120052 | Lockwasher,no. 10 ......... 4 flong} ... 1
6 132520 | Nut, hex., n0.10-32 ........ 4 113746 | Red - Lead, high tension
7 | 308090 | Washer, plain, 1/4 ......... 1 (short) .................... 1
8 | 306396 | Lockwasher,1/4 ........... 2 16| 111960 | Sparkplug ................ 2
9 306375 | Nut, hex.,1/4-20........... 1 * | 822241 | Clamp, wire . .............. 1

10 | 112987 | Brown - Wire, ignition coil . .. 1

* Not shown.

14

o



AIR CLEANER & CRANKCASE BREATHER

Ref.| Part Ref.| Part
No.| No. Description Qty.|| No.| No. Description Qty.
1604213 | Screw,wing ............... 1 éj: 111881 | Screw, wing . .............. 1
2 1111173 | Seal, rubber . .............. 1 74P 160387 | Cover & valveassy.......... 1
3 | 317342 | Screw, no. 10-32x11/16 .... ] 3 15| 111744 | .Valve, breather ........... 1
4 { 120052 | Lockwasher,no. 10 ......... 3 1| 16| 306555 | Screw, 5/16-18x5/8........ 2
5 (161735 | Bracketassy. .............. 1 17 | 306325 | Lockwasher, 5/16 .......... 2
6 | 111878 | Gasket,adapter............ 1 181 160401 1 Bracket .......... ..ok 1
7 (113318 { Connector .. . .......ocoents 1 19 | 308647 | Clamp, breatherhose ... .... 2
8 | 111877 | Gasket, mounting .......... 1 20 1 306418 | Screw, 1/4-20x1-1/8 ....... 2
9 | 112006 | Body, aircleaner ........... 1 21 | 306396 | Lockwasher,1/4 _.......... 2
10 | 111316 | Element, aircleaner ........ 1 22| 111834 | Gasket, valve cover, breather
11 | 112005 | Cover, aircleaner .......... i housing....... [P 1
12 [ 111173 | Seal,rubber . .............. 1 23| 111909 | Hose, breather.......... ... 1

INDENTED PART NAMES INDICATE THESE PARTS ARE iNCLUDED IN PRECEDING ASSEMBLY.

15



Delco # 1941978+
Delco #19151721 1

ALTERNATOR
Ref.] Part Ref.| Part
No.| No. Description Qty.|| No.j No. Description Qty.
1 | 883211 | Alternator & pulley assy. .. .. 1 10 | 308090 | Washer, plain, 1/4 ......... 2
2| 816866 | . Pulley, alternator ......... 1 11 | 880600 | Bracket assy., aliernator,
31 816867 | . Pulley fan, alternator ...... 1 mounting ....... e eeaaanaan 1
4 | 883239 | . Alternator, (w/built-in 12 | 816873 | Bracket, alternator adjust-
regulator) ... ...t 1 110 11 S 1
* 1 306325 | .. Lockwasher,5/16 ........ 1 13 | 103867 | Washer, plain, 5/16 ........ 1
« | 306555 | .. Screw, 5/16-18x5/8 ..... 1 14 | 306325 | Lockwasher,5/16 .......... 4
* [ 823683 | . . Harness, alternator ...... 1 15 | 306416 | Screw, hex. hd., 5/16-18x1..1 1
. % 1823680 | ..Resistor ....... .. 0 1 16 | 306487 | Screw, hex. hd., 1/4-20x5/8.) 1
5 | 311213 | Screw, hex. hd., 3/8-16x3... 1 17 | 814143 | Adapter, gen. pulley........ 1
LB [ 120177 Lockwasher, 3/8 ........... 1 18 | 879371 | Pulley assy., v-belt, drive....| 1
“ 7| 306562 | Nut, hex.,3/8-16........... 1 19 | 306424 | Screw, hex. hd.,5/16-18x2.. 3
8 | 302288 | Screw, hex. hd., 1/4-20x1... 2 20| 816864 | V-belt ...... ... ool 1
LQ 306396 | Lockwasher,1/4 ........... 4 21 | 300646 | Screw, 1/4-20x3/4......... 1
* Not shown.

INDENTED PART NAMES INDICATE THES

16

E PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.



L
; FAN HOUSING
Ref.| Part Ref.| Part
; No.| No. Description Qty.|| No.| No. Description Qty.
2
| 1] 111797 | Cap, fanhousing . . ......... 2 6| 111958 | Spacer.................... 2
: 2| 160365 | Housing, fan, front ......... 1 7 | 302288 { Screw, hex. hd., 1/4-20x1...| 13
; 3| 112002 | Plug, rubber_.............. 1 8 | 302600 | Screw, hex. hd., 3/8-16 x
A 4| 308480 | Screw, hex. hd., 1/4-20 x 112 5
N b I N 2 9 | 120177 | Lockwasher,3/8 ........... 5
5| 306396 | Lockwasher, 1/4 ........... 15 10 | 111796 | Housing, fan,rear.......... 1

17



18

MANIFOLDS
Ref.| Part Ref.| Part
No.| No. Description Qty. || No.{ No. Description Qty.
1 | 160396 | Manifold & flange assy., ex- 6 | 308180 | Clamp, connectortee ....... 3
haust, right ............... 1 7 | 111908 | Connector, carb., intake
2 1306320 | Nut, hex.,5/16-24.......... 8 manifold ..............unnn 1
3 | 306325 | Lockwasher, 5/16 . ......... 8 8 | 160397 | Manifold & flange assy., in-
4 1111761 | Gasket, manifold........... 4 take, left.......... ..., 1
5 | 160835 | Manifold & flange assy., in- 9 1160395 | Manifold & flange assy., ex-
take, right.........oconetn 1 haust, left................. 1




12
5 E 15
) J \ &
= e S A /
/! Gll &—5 It
i o~
3 o1
EXHAUST SYSTEM
b
Ref.| Part Ref.| Part
1 No.| No. Description Qty.|| No.| No. Description Qty.
: 1 | 103867 | Washer, plain,5/16 ........ 2 10| 822979 | Support, muffler ........... 1
i 2 1306325 | Lockwasher,5/16 .......... 2 11| 306396 | Lockwasher,1/4 ... .. ...... 2
i 3 | 306424 | Screw, hex. hd., 5/16-18x2..| 1 12| 306375 Nui, hex.,1/4-20........... 2
| 4 | 306435 | Screw, 5/16-18x1-1/4 ...... 1 13| 813689 | Clamp, muffler ............ 1
! 5 (306932 | Nut, hex.,5/16-18.......... 2 14| 882906 | Mufflerassy. .............. 1
; 6 | 825061 | Hangar, tailpipe ........... 1 15| 822928 | Tube, exhaust, right........ 1
Lo 7 (813688 | Clamp,1-1/8 .............. 4 16 | 823265 | Extension, tailpipe, {full ton
AL 8 | 822926 | Tube, exhaust, left ......... 1 model)...........covvinnn 1
C 9 | 306487 | Screw, hex. hd., 1/4-20x5/8.| 2

19



20

AIR SHROUDS

Ref.| Part Ref.| Part
No No. Description Qty.i| No.| No. Description Qty.

1| 161905 | Shroud & filler assy., right...| 1 23 | 306832 | Screw, 1/4-20x2........... 1
21 111610 | . Rivet,seal ............. .. 2 24 | 111345 | Spacer,short .............. 1
3| 111356 | . Filler, rubber, rightshroud .| 1 251111344 | Spacer,long............... 1

4| 308878 | . Washer,rivet............. 2 26 | 111357 | Body, carb. heater, (for
5| 160787 | Shroud assy., front ......... 1 models without heater} ..... 1

6 | 800019 | Screw, 1/4-20x1/2......... 6 818523 | Body, carb. heater, (for
7 | 306396 | Lockwasher,1/4 .. ......... 5 models with heater} ........ 1
8| 111546 | Filler, rubber, throttle ...... 1 27 | 800176 | Speed nut,no.10a.......... 3
9| 306888 | Screw,no. 10 .............. 1 281 800344 | Screw,no. 10 .............. 3
10| 111506 | Bushing ........-. ... c--. 1 29 | 160785 | Body assy., air mixer ....... 1
11| 306531 | Nut,no.10-24 ............. 1 30 | 160786 | Shroud assy., leftcylinder ... | 1
12| 800175 | Speed nut,1/8........... .| 2 31 | 111347 | Filler, rubber, manifold ..... 1
13| 308087 | Washer,no.6 ............. 1 32| 111567 | Spring........c.vvvvinnn. 1
14 | 800196 | Speed nut, typej,1/4-20 ....| 4 33| 111366 | Shroud, fuelpump ......... 1
151111346 L Pin. .o veeee e 1 34| 800344 | Screw,no. 10 ............. o2
16 | 160781 | Shutterassy. .............. 1 35| 800176 | Speed nut,no.10a.......... 2
17 | 111350 | Thermostat, air mixer....... 1 36 | 800019 | Screw, 1/4-20x1/2......... 8
18 | 306320 | Nut, hex.,5/16-24.......... 1 37 | 120052 | Lockwasher,no.10......... 1
19 | 600014 | Screw, 1/4-20x1-3/4 ....... 1 38| 111363 | Shroud, rear..............- 1
20 | 306419 | Screw, hex. hd., 1/4-20x1/2.1 1 39 | 816987 | Seal, baffle,rear ........... 1
211 883284 | Shroud assy.,center........ 1 40 | 816980 | Seal, side, front............ 2
22 | 111359 | Cover, carb. heater, (for 41 | 816983 | Seal, side center, right ...... 1
models without heater)...... 1 42 | 816988 | Seal, side center, left ....... 1
818524 | Cover, carb. heater, (for 43 | 816981 | Seal, side,rear. ............ 2
models with heater) ........ 1 44 1 800173 | Speednut, 1/4............. 8

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




B )
\ | s 1
)
5,
3
THROTTLE
Ref.| Part . Ref.| Part
No No. Description Qty.|| No.| No. Description Qty.
1 1306416 Screw, hex. hd., 5/16-18x1..| 2 9 | 817117 | Pin, throttlerod . .. ......... 1
2 (103867 | Washer, plain,5/16 ........ 4 10 | 817302 | Rod, throttle. . ............. 1
3 | 162276 | Throttle control assy. ....... 1 11 | 813884 | Mat, throttlepedal ......... 1
4 | 306325 | Lockwasher,5/16 .......... 2 12 | 880682 | Pivot assy., throttiepedal ... | 1
. 5 | 306932 | Nut, hex.,5/16-18.......... 2 13 | 120052 | Lockwasher,no. 10 ......... 2
. 6 | 306328 | Cotter pin, 3/32x3/4....... 1 14 | 800271 | Screw, p.t.h., no. 10-24x1/2.| 2
N 7 | 308090 | Washer, plain,1/4 ......... 1 15 | 817303 { Clip,clevis ................ 1
8 |800303 | Washer, spring, /4 ........ 1 16 | 817103 | Spring, throttlereturn ...... 1

21



CHOKE CONTROL

Ref.| Part

No.[ No. Description Qty.
1| 800019 | Screw,1/4-20x1/2......... 1
2| 306396 | Lockwasher, 1/4 ........... 1
3| 880627 | Plate assy., choke & throttle .| 1
4| 814070 | Cable,choke .............. 1
5| 120177 | Lockwasher, 3/8 ........... 1
6| 306388 | Nut, 3/8-24................ 1
71111898 { Clamp,cable .............. 1
8| 120052 | Lockwasher,ne.10 ......... 1
9| 308460 | Screw, no.10-24x3/8 ......1 1

22

TRANSMISSION

ENGINE

—_

y J—
3
—4
&—75
®—t
P!
1 &
TRANSMISSION & ENGINE MOUNTS
Ref.l Part
No.| No. Description Qty.
1| 306562 | Nut, hex., 3/8-16........... 2
2| 120177 | Lockwasher,3/8 ........... 4
3| 809174 | Washer, special ............ 8
,.L\\B06493 Engine mount, rubber ...... 8
%7 800242 | Retainer, engine mounting .. | 4
808959 | Bushing, engine mount ... .. 4
7| 311391 | Screw, hex. hd., 3/8-16x4...1 2
8| 306836 | Screw, hex. hd., 3/8-16x
21414 e 2




CLUTCH CONTROLS
Ref.j Part Ref.| Part
No No. Description Qty. || No.| No. Description Qty.
1| 815449 { Rod, clutch pedal........... 1 11 | 306320 | Nut, hex.,5/16-24. . ... .. ... 1
2 | 808638 | Bracket, return spring, clutch 1 12 | 810722 | Yoke, adjusting-........ e 1
3 | 103867 | Washer, plain, 5/16 ........ 4 13 | 814079 | Pin, clutchrodclevis........ 1
41306328 | Cotter pin, 3/32x3/4....... 4 14 | 810152 | Cover, footpedal .. ......... 1
5 | 805376 | Spring, clutchreturn........ 1 15 | 878548 | Pedalassy................. 1
6 | 800254 | Washer, wave,5/16 ........ 3 16 | 814349 | Seai,brake .. .............. 1
71809196 |Washer................... 1 17 | 306414 | Screw, hex. hd., 3/8-16x1... 1
8 1304635 | Cotterpin,1/8............. 1 18 | 120177 | Lockwasher,3/8 ........... 1
9 | 879438 | Arm assy., clutch pedal .. ... 1 19 | 306562 | Nut, hex.,3/8-16........... 1
10 Rod assy., clutch lever ...... 1 20811928 [Boot............ ... .ll 1

883668

23



24

§—3

s—32

CLUTCH
Ref.| Part Ref.l Part
No.| No. Description Qty.j| No.| No. Description Qty.
1| 882339 | Plate, pressure ............ 1 20| 812903 | Spring.......covviviiannns 1
21812014 .Pin...... ... . . iiiea. 3 21| 809156 | Washer, thrust,axle........ 1
3| 306372 | . Pin, cotter, 3/32x1/2...... 3 221 882343 | Discassy., driven .......... 1
41 812913 | .Bracket.................. 3 23| 809260 | Snap ring, bearing retaining .| 1
5812917 | .SCreW ...oovervrnrnnnnnnn 3 24 | 812899 | Bearing, Pilot.............. 1
6| 812916 .Lever...........vvvvenins 3 25 | 306416 | Screw, hex. hd., 5/16-18x1..[ 3
7| 879552 . Spring set, incl. three...... 1 26 | 812898 | Plate, clutch mounting ... ... 1
81 812912 1) 3 27 | 306932 { Nut, hex.,5/16-18.......... 1
91{ 812911 | . Plate, pressure ........... 1 28 | 307662 | Key, 15woodruff........... 1
10| 878856 | Liningset ................. 1 20| 812896 | Adapter .. ................ 1
11| 800222 .Rivet .................... 8 30| 131590 | Screw, 5/16-18x3.......... 1
12| 882134 | Bearing, throwout.......... 1 31 | 306460 | Screw, no. 10-24x3/8....... 1
13| 306555] Screw, 5/16-18x5/8........ 6 321 120052 | Lockwasher,no.10......... 1
14| 306325 | Lockwasher,5/16 .......... 10 33 | 878869 | Coverassy.,clutch ......... 1
15| 878855 | Lever assy., clutch, throwout. 1 34 | 807442 | Fitting, lub., 1/4-28,90deg..| 2
16| 120219 | Cotter pin, 3/32x1 ......... 1 35| 812897 | Housing, clutch ............ 1
171 8129021 Spring......... .ol 1 36 | 130538 | Screw, 7/16-14x1-1/4 ... ... 4
18| 306971 | Roll pin, lever, 3/16x1-1/8 .. 2 37 | 303269 | Lockwasher,7/16 .......... 4
19| 878854 | Yoke assy., clutch release ... 1 38 | 30808% | Washer, no. 10 ............ 1

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




SHIFTER LINKAGE N

Ref.| Part Ref| Part .

No.! No. Description Qty.]t No.[ No. Description < Qty.
1 | 306932 | Nut, hex.,5/16-18.......... 2 25| 112279 | . Fitting, grease............ 1
2 | 306325 | Lockwasher,5/16 .......... 2 26| 878875 | Lever assy.,sec. & high.....| 1
3 | 306322 | Screw, 5/16-18x7/8........ 2 24| 813007 | . Bushing,lever............ 1
4 | 103867 | Washer, plain,5/16 ........ 6 27 | 814502 | Washer, shifterrod......... 8
5 | 824182 | Bracket, steering housing ...| 1 28] 821164 | Pin,hair .................. 2
6 | 820969 | Bracket, shift shaft clamp, 29| 813011 | Spring, gear shift .......... 1

(V] o] o= 1 30| 816800 | Bushing, shiftlever,stop....| 1
7 | 820965 | Shaft, shift support, upper...[ 1 31| 880809 | Rod, gear shift, low & rev.,
8 | 813003 | Spring, shiftershaft ........ 1 front ... ... .. 1
9 | 878873 | Shaft assy., gear shift....... 1 32| 817495 . Pin, gearshiftrod......... 1
10 | 306971 | Roll pin, lever, 3/16x1-1/8 .. 2 33| 880829 | Rod, gear shift, high & sec.,
11 | 883411 | Lever, gearshift ........... 1 . front ...l A
12 | 812997 | Knob, shiftlever ........... 1 32| 817495 | . Pin, gearshiftrod ......... 1
13 | 811928 [Boot.................ouuun 1 34| 800254 | Washer, wave,5/16 ........ 4
14 | 320107 | Tie strap, shiftboot......... 1 35| 306328 | Cotter pin, 3/32x3/4 ....... 6
15 | 880921 | Bracket assy., gear shift..... 1 36| 815678 Bearing, shifter pivot ....... 2
16 | 306396 | Lockwasher,1/4 ........... 4 37| 800251 | Washer,bowed ............ 2
17 | 306419 | Screw, hex. hd., 1/4-20x1/2.| 2 38| 815680 Washer, shifter pivot ....... 2
18 | 813005 | Spacer,shaft .............. 1 39| 300646 | Screw, 1/4-20x3/4......... 2
19 | 813008 | Seal, dust, gear shift........ 2 40| 880132| Armassy., pivot, gear shift..| 2
20 | 813009 | Spacer, dirtseal............ 2 24| 813007 | . Bushing,lever............ 2
21 | 813004 | Pin, selector............... 1 41| 815357 | Rod, gear shift, low & rev.,
22 | 813010 | Retainer, spacer, dustseal...| 1 €= T S 1
23 | 880337 | Lever assy., low & reverse, 42| 815358 | Rod, gear shift, high & sec.,
’ complete.................. 1 = T 1
24 | 813007 | . Bushing, lever............ 1 T

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

25



26

TRANSMISSION




N TRANSMISSION
Ref.| Part Ref.| Part
No.| No. Description Qty.|| No.| No. Description Qty.
880572 | Transmission, less p.t.o. .... 1 30 [ 814628 |..Ring, retaining .......... 1
1 |1 879798 | . Case assy., transmission ...| 1 31 | 809211 |.S8linger,oil ............... 1
2 1815134 | .. Stud, front,5/16......... 1 32 | 879804 |. Gear assy., main drive, with
3 | 815133 |..Stud, rear,3/8........... 1 bearing.................. 1
4 1306932 | .. Nut, hex.,5/16-18 ....... 1 33 | 815171 (.. Bearing, maindrive ...... 1
5 | 306325 | ..Lockwasher,5/16 ........ 9 34 | 879803 |. Gear assy., second, with
6 | 306562 | .. Nut, hex.,3/8-16 ........ 7 . bearing.................. 1
7 1120177 | .. Lockwasher,3/8 ......... 7 35| 815163 |.. Bearing, second gear ..... 1
8 (111043 |..Pin,taper............... 2 36 | 815169 |. Ring, retaining, clutch hub .| 1
9 131794 |..Screw, 3/8-16x2......... 6 37 | 815166 |. Sleeve, clutch, second high .| 1
10 { 301988 | . Nut,1/2-20 .............. 2 38 | 815164 |. Ring, synchronizer ........ 2
11 | 120166 | . Lockwasher,1/2 ..........| 2 39 | 815168 |. Spring, synchronizer ...... 2
12 | 815146 | . Shifter arm, sec. & high, 40 | 815165 |. Hub, clutch, sec. & high ...| 1
cont.lever ............... 1 41 | 815167 |. Plate, shifting ............ 3
13 | 603102 | . Pin,spiral................ 2 42 | 815161 | . Gear, low & reverse ....... 1
14 | 815145 | . Shifter arm, low & rev., 43| 815189 |.Mainshaft ............... 1
cont.lever ............... 1 44 1 815160 | . Bearing, ball, w/ring ...... 1
15 | 111074 | . Plug, drain, magnetic...... 1 45 | 815180 | . Spacer, companion flg...... 1
16 | 800131 | . Ball, interlock 5/16........ 2 46 | 815175 | . Gasket, retainer .......... 1
17 | 815137 | . Pin,interlock ............. 1 47 | 815176 | . Retainer, rear bearing ..... 1
18 | 815138 | . Spring, interlock .......... 1 48 | 815177 |. Seal, oil, mainshaft ....... 1
s 19 | 815139 | . Sleeve, 1.259",long . ...... 1 49 | 306416 | . Screw, hex. hd., 5/16-18x1.] 2
or 50 | 306435 | . Screw, 5/16-18x1-1/4 .. ... 2
815140 | . Sleeve, 1.255"°, long, “‘a’’ ..| 1 51| 809180 | . Washer, 1/2.............. 1
or 521 800198 | . Locknut, hex,,1/2-20...... 1
815141 | . Sleeve, 1.251"", long, “b"” ..| 1 53| 823544 | . Plug, expansion........... 2
or 54 | 815150 | . Washer, thrust, .024 thick . .| #
815142 | . Sleeve, 1.247"’, long, “‘¢”’ .. 1 55| 815154 | . Washer, thrust, .036 thick . .| #
or 56 | 879802 | . Gear assy., cluster ........ 1
815143 | . Sieeve, 1.243”’, long, *'d”’ ..| 1 57 | 815153 | .. Bearing, clustergear ..... 2
822238 | . Sleeve, interlock, 1.263 .. .. 1 58 | 816503 | . Washer, thrust, .048 thick ..[ #
- | 822239 | . Sleeve, interlock, 1.267 ....| 1 59| 815155 | . Jackshaft ................ 1
20 | 879800 | . Lever assy., shift, sec. & 60 | 879801 | . Gear assy., rev. idler, with
high........coiiiiiaat, 1 bearing.................. 1
21 | 815158 | . Fork, sec. & high shift ..... 1 61] 815149 | .. Bearing, idler ........... 1
22 | 879799 | . Lever assy., shift, low & re- 62| 815156 | . Plate, shaft & lock......... 1
5 VBISE . . i vi i iieeceannann 1 63| 815151 | . Shaft, rev.idler ........... 1
i 23 | 815157 | . Fork, low & rev. shift ...... 1 64 | 306981 (. Washer, plain,3/8 ........ 6
24 | 306322 | . Screw, 5/16-18x7/8....... 4 65| 815178 | . Gasket, side plate, p.t.o. ... 1
25 [ 815755 | . Lockwasher,5/16 ......... 4 66 | 815179 | . Cover, side plate, p.t.o. ....| 1
26 | 815174 | . Retainer, front bearing. .... 1 67| 111071 | . Plug, drain, 1/2 pipe ...... 1
27 | 815173 | . Gasket, retainer .......... 1 68 | 306450 | . Screw, 5/16-18x3/4....... 4
28 | 809254 | . Ring, retaining ........... 1 69| 807624 | .Oring,shaft.............. 2
29 | 814627 | . Bearing, ball, w/ring ...... 1
# As required.
INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




DIFFERENTIAL ASSY, REAR AXLE

28



DIFFERENTIAL ASSY, REAR AXLE

Ref.| Part Ref.] Part
No.{ No. Description Qty.|| No.i No. Description Qty.
879963 | Rear axle assy., worm gear, 815323 | . Tag, diff. ratio , (6.5:1) ....| 1
(10.25:1) o e iniiiiiiinnn et 1 815324 | . Tag, diff. ratio, 4.71:1) ....| 1
879750 | Rear axle assy., worm gear, 28 { 103867 | . Washer, plain,5/16 ....... 5
[0 1 1 29 | 304055 | . Screw, 5/16-18x1-3/8 ..... 6
879898 | Rear axle assy., worm gear, 30 | 806251 | . Screw, special ............ 8
(6.5:1) ceeeeniiiiin e 1 31 | 306932 | . Nut, hex.,5/16-18......... 8
879899 | Rear axle assy., worm gear, 32 | 814476 | . Cup, rollerbearing ........ 2
@718) o e 1 33 | 814475 | . Cone, roller bearing ....... 2
1| 880261 |. Axleshaft, left............ 1 34 | 814478 | . Slinger,o0il ............... 1
21 880259 |. Axleshaft, right .......... 1 35 | 814203 | . Worm, (10.25:1) .......... 1
3| 815404 |.. Sleeve, bearingsupport...| 1 816035 | .Worm, (8.2:1) ............ 1
4| 814477 |.Seal,axle ................ 2 814128 | . Worm, (6.5:1) ............ 1
5| 814473 |. Cone, roller bearing ....... 2 815059 | . Worm, (4.71:1) ........... 1
6| 814474 |. Cup, rollerbearing ........ 2 36 | 816515 | . Shim, retainer, 003 ...... L #
71805320 |.Shim,{(.005) .............. # 814466 | . Shim, retainer, .005 ....... #
805321 |.Shim, (010) .............. # 814467 | . Shim, retainer, .010 ....... #
805322 |.Shim, (.030) .............. # 814468 | . Shim, retainer, .030 ....... #
8| 800356 |. Plug, filleranddrain....... 2 37 | 814465 | . Gasket, retainer .......... 2
0] 818226 |.Plug,2-1/2............... 1 38 | 814226 | . Retainer, bearing ......... 1
10| 814469 |. Shim, bearing, .003 ....... # 39 | 812335 | .Seal,bearing ............. 1
814470 | . Shim, bearing, .005 ....... # 40 | 551094 | . Screw, hex. hd., 3/8-16x
814471. | . Shim, bearing, .010 ....... i 1314 ... .. 4
11| 320122 |. Cup, carrierbearing....... 2 41| 120177 | . Lockwasher, 3/8 .......... 4
12| 879749 |. Carrier assy., gear, (8.2:1)..| 1 42 | 306405 | . Washer, plain, 3/8 ........ 4
13| 816812 |.. Screw, special ........... 1 43 | 809180 | Washer,1/2............... 1
14| 815794 |..Lockplate............... 1 800198 | Locknut, hex., 1/2-20 ....... 1
15| 386767 |..Cone &rollerassy. ....... 2 'g 805875 | Key, wheel hub, rear ....... 2
16 | 306555 |. . Screw, 5/16-18x5/8...... 2 46 | 808303 | Gasket, hub seal retainer....| 2
17 | 816823 |.. Plate, retaining, gear shift.| 2 47 | 879476 | Retainer assy., rear whi. hub,
18 | 816824 | .. Plate, lock, retaining screw | 2 . oilseal . ..........c.oovunt. 2
19| 814481 |.. Gear, axleshaft.......... 2 48 | 814488 [ Seal ...... .. ... .. 1
20| 814484 |..Spacer,axle............. 1 49 | 306325 | Lockwasher,5/16 .......... 8
21| 814482 |.. Gear, diff. planet ........ 4 50 | 809156 | Washer, thrust,axle........ 2
22| 814483 |. . Spacer, planetgear....... 4 51 | 805843 | Nut, hub axle mnt., rear..... 2
23| 816825 |..Shaft, planet, diff. gear ...| 4 52 | 304636 | Cotter pin, 1/8x1-1/8 ...... 2
24 | 816036 |..Wormgear, (8.2:1)....... 1 53 | 813850 | Bumper, travel limit, rearaxle| 2
25| 814479 |. . Housing, diff. carriercase.| 1 54 | 800380 | Screw, whiz lock, 1/2-13 x
12| 879962 |. Carrier assy., gear, (10.25:1)] 1 B I 4
879893 |.Carrier assy., gear (6.5:1) ..| 1 55 | 800379 | Nut, whiz lock, 1/2-13....... 4
879895 |. Carrier assy., gear, (4.71:1).| 1 56 | 805196 | Bushing, shacklebolt ....... 2
26| 800290 |.Locknut,5/16-18.......... 6 57 | 881510 | Housing half ..............J 1
27 | 815490 |. Tag, diff. ratio, {10.25:1) ...| 1 58 | 881810 - Housing half .............. 1
816045 |. Tag, diff. ratio, (8.2:1) ..... 1

# As required.

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

N



30

DRIVE SHAFT

Ref.| Part Ref.| Part
No.| No. Description Qty.|| No.l No. Description Qty.
1 | 878534 | Coupling assy., flex, (no.45). | 2 12 817334 | .Yoke ...... ... it 2
2 (810143 | .Bushing .......ccovvennnn. 8 13| 817335 | . Universaljoint............ 2
31809180 | Washer,1/2............... 2 14| 817338 | . Sleeve,w/iplug ........... 1
4 { 800198 | Locknut, hex.,1/2-20 ....... 2 15 | 807439 | .. Fitting, lub., straight,
5 | 812327 | Spacer, driveshaft .. ........ 3 1/4-28.................. 1
6 | 306325 | Lockwasher, 5/16 .......... 8 16| 817427 | . Seal,cork ..............-. 1
7 | 306932 | Nut, hex.,5/16-18.......... 8 17| 817336 | .Cap,dust ................ 1
8 | 882986 | Shaft assy., drive........... 1 18 | 807443 | . Fitting, lub., 1/4-28, 45 deg 2
+ | 882985 | Shaft, aux. trans., drive ..... 1 19| 306322 | Screw, 5/16-18x7/8........ 8
* | 883815 | Shaft assy., 1 ton drive (1976 20| 306932 | Nut, hex.,5/16-18.......... 8
&prior)....ooi i 1 21| 306325 1 Lockwasher,5/16 .......... 8
0 | 306423 | Screw, 5/16-18x13/4 ...... 4 22 | 816802 | Fiange,shaft . ............. 2
10 | 311411 | Screw, 5/16-18x1-6/8 ...... 4 231 809180  Washer,1/2............... 2
11 | 816801 | Drive shaft, complete, (1 ton, 24| 800198 | Locknut, hex.,1/2-20 ....... 2
’ 1876 & prior) ...... ..ol 1 25| 822767 | Disc,brake................ 1
* Not shown.

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




CHASSIS & FENDERS

Ref.| Part Ref.| Part

No No. Description Qty.|| No.| No. Description Qty.
1 { 875142 | Spring bushing assy.,rear...| 1 22| 120310 | Cotter pin, 1/8x1-1/2 ...... 1
2 306932 | . Nut, hex.,5/16-18......... 1 23| 306839 | Nut, castle, 5/8-18 ......... 1
3 | 806252 | . Center bolt, shackle ....... 1 24| 306494 | Lockwasher,5/8 ........... 1
4 1821734 | . Bushing, springend....... 2 25| 319253 | Fitting, lub., 1/4-28,30deg. .| 1
8 | 807442 | Fitting, lub., 1/4-28,90deg..| 2 26| 878852 | Pivotassy.,clutch . ......... 1
6 | 806253 | Screw, shackle............. 4 27 | 882983 | Power frameassy........... 1
7 | 805953 | Arm, spring shackle, sides...| 4 28| 306450 | Screw, 5/16-18x3/4........ 4
8 | 808996 | Bushing, spring shackle . .... 4 29| 103867 | Washer, plain,5/16 ........ 4
9 { 800292 | Locknut, shackle, hex. 3/8-16 4 30| 306325 | Lockwasher,5/16 .......... 4

10 | 813850 | Bumper, travel limit, rearaxle| 2 31| 813679 | Mount, power frame........ 1

11 | 815416 | U-bolt, rearspring ......... 2 32| 878485 | Stud assy., power frame

12 | 812218 | Plate, spring mounting, rear .| 2 mounting ................. 1

13 1800294 | Locknut, hex., 7/16-14 . ..... 4 33| 883853 | Support & fender assy., box,

14 | 306562 | Nut, hex.,3/8-16........... 8 right ......... ...t 1

15 | 120177 | Lockwasher,3/8 ........... 8 34| 883854 | Support & fender assy., box,

16 | 816517 | Plate, stabilizerbar......... 2 =Y i P 1

17 | 816715 | Bar, stabilizer,rear......... 1 35| 882971 | Pinassy., pivot,box ........ 2

18 | 306835 | Screw, 3/8-16x11/4 ....... T8 36| 311416 | Screw, 3/8-16x2-3/8....... 4

19 | 812215 | Bracket, stabilizerbar ...... 4 37| 800351 | Nut, hex.,3/8-16........... 4

20 | 816667 | Block, stabilizer bar, rubber . 4 38| 809168 | Washer, 3/8............... 4

21 | 883829 | Frame assy., 3wheel ....... 1 39} 809265 | Pin,hair .................. 2

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




32

]

BRAKE CONTROLS

Ref.| Part . Ref.| Part

No.[ No. Description Qty.[| No.! No. Description Qty.
1 [883468A | Cylinder, master, (see page 10 | 879246 | Bellcrank, brake ........... 1

B63) ... .. 1 11| 823089 | Spring, park brake, return e 1

2 | 311213 | Screw, hex. hd., 3/8-16x3...] 2 12| 809196 |Washer............... .. .. 2
3 | 120177 | Lockwasher,3/8 ........... 3 13 | 304635 | Cotter pin,1/8............. 2
-4 | 306562 | Nut, hex.,3/8-16........... 3 14§ 812367 | Rod, brakepedal ........... 1
5 | 306414 | Screw, hex. hd., 3/8-16x1... 1 15| 814349 | Seal,brake ................ 1
6 130981 | Nut, 7/16-20............... 1 16 | 879439 | Arm assy., brake pedal. . . ... 1
7 1306328 | Cotter pin, 3/32x3/4....... 3 17 | 810152 | Cover, footpedal ........... 1
8 103867 | Washer, plain, 5/16 ........ 3 18 | 878548 | Pedaiassy................. 1
9 [812364 | Brake rod, master cylinder. .. 1




REAR HUB, DRUM, BRAKE

AND WHEEL CYLINDER
Ref.] Part Ref.| Part
No.| No. Description Qty.]|{ No.| No. Description Qty.
18781589 | Liningset ................. 1 16 | 806274 | Screw, wheel mounting, long,
2 | 800318 | . Rivet, brass tubular, 3-4....| 12 1716 ... i 4
3 | 306419 | Screw, 1/4-20x1/2......... 2 17 | 805030 | Drum, brake,rear .......... 1
4 | 306396 | Lockwasher, 1/4 ........... 4 18 | 815432 | Hub, rear wheel (5.00x8 tires)| 1
5| 306319 | Nut,3/8-24................ 2 821152 | Hub, rear wheel (speedom-
6 | 306353 | Lockwasher, 3/8 ........... 2 etermod.)................. 1
7130084 | Nut,5/818................ 1 19 | 805860 | Nut,7/16-20...............} 4
8 | 306494 | Lockwasher,5/8 ........... 1 20 | 805875 | Key, wheelhub, rear ....... 1
9 | 883026 | Shield assy., dust, rightwheel{ 1 21 | 805843 | Nut, hubaxle mnt., rear..... 1
9 | 883027 | Shield assy., dust, leftwheel .| 1 22 | 304636 | Cotter pin, 1/8x1-1/8 ...... 1
10 | 806758 | Pin,heel .................. 1 23 | 306325 | Lockwasher,5/16 .......... 1
11 | 806761 | Pin, adjustment............ 2 24 | 807343 | Cylinder, wheel .. .......... 1
12 | 306932 | Nut,5/16-18............... 4 25 | 811775 | . Repair kit, wheel cylinder ..| 1
13 | 809252 | Snap ring, bearing retaining .| 1 26 | 811794 | . Bleeding nipple........... 1
14 | 876324 | Lining assy., brakeshoe. .. .. 2 27 | 811910 | . Piston, wheel cylinder ... .. 2
15 | 805441 | Spring, brakeshoe ......... 1 28 | 811911 | . Spring, wheel cylinder ... .. 1

INDENTED PART NAMES INDICATE THESE PAF!TS ARE INCLUDED IN PRECEDING ASSEMBLY.




34

PARKING BRAKE




PARKING BRAKE"

Ref.| Part Ref.| Part
No.| No. Description No.| No. Descriptidn
1 | 306375 | Nut, hex.,1/4-20........... 97 | 823462 | . Snapring, external ........
2 | 306396 | Lockwasher, 1/4 ........... o8 | 823461 | . Washer, flat..............
3 | 882976 | Bracket assy., pivot....... .. 29 | 823460 | .SPriNg....oocvvuiuaarnnnn
4 | 882977 | Rod assy., brake, upper ..... 30 | 823466 | . Nut, self-locking, 3/8-24 ...
5 | 306328 | Cotter pin, 3/32x3/4....... 31 | 823459 | . Bracket, cam actuator. .. ...
6 | 884054 | Handle assy., brake ........ 32 | 823458 | . Cam, 30degree .........-.
7 | 800254 | Washer, wave, 5/16 ........ 33 | 823457 | . Washer,flat..............
8 | 306453 | Washer, plain, 5/16 ........ 34 | 884079 | . Plate, stud w/lining .......
9 | 823056 | Bracket, brake handle....... 35| 823465 | .Spring.........eaiinnnn
10.| 800277 | Screw, p.t.h., 1/4-20x5/8... 36 | 823464 | .Bushing .............-.-:
11 | 821209 | Handle, control, brake ...... 37 | 883141 | . Side assy. w/lining........
12 | 800083 | Bolt, carriage, rd. hd. 5/ 16-18 38 | 823463 | . Screw, 3/8-24x2-1/4......
- I 7 T 49 | 306562 | Nut, hex.,3/8-16..........-
13 | 306375 | Nut, hex.,1/4-20........... 40 | 120177 | Lockwasher,3/8 ...........
14 | 306396 | Lockwasher,1/4 ........... 41 | 206981 | washer, plain, 3/8 .........
15 | 823058 | Bellcrank, park brake rod.... 42 | 306414 | Screw, hex. hd., 3/8-16x 1...
16 | 800290 | Locknut, 5/16-18 ........... 43 | 882987 | Cam rod assy., park brake . . .
17 | 823057 | Grommet, park brake rod.... « | 883966 | Cam rod assy., park brake, (1
18 | 882078 | Rodassy. .-« .- cviieeens ton, 1976 & prior) .........-
19 | 818020 | Spring, brake.............. 44 | 882973 | Plate assy., bracket, park
20 | 306932 | Nut, hex.,5/16-18.......... Brake. ...vvvervnnnnnnennns
21 | 306450 | Screw, 5/16-18x3/4........ + | 883210 | Plate assy., bracket, park
22 | 882992 | Bracketassy.,rear ......... brake (1 ton, 1976 & prior) ... 1
~ | 883817 | Bracket assy., belicrank, rear, 45 | 823235 | Cover, brake handle ........ 1
(1 ton, 1976 & prior) ........ 46 | 823050 | Bracket, caliper, mounting .. 2
23 | 823049 | Bearing, park brake, rear.... + | 883487 | Lining set, brake w/rivets ... 1
24 | 823089 | Spring, park brake, return . .. 47 | 306325 | Lockwasher,5/16 .......... 3
25 | 882974 | Bellcrank assy., park brake, 48 | 300646 | Screw, hex hd., 1/4-20 X 3/4 | 1
FEAr «o v evenvasnnnsnnene 49 | 308090 | Washer, plain, 1/4 ......... 1
~ | 883029 | Bellcrank assy., park brake, 50| 805245 Bushing .........ccevvnvnns 1
rear (1 ton, 1976 & prior) .... 51|811828 | Boot............ooiiinnnn 1
26 | 882084 | Caliper assy., park brake . ...
* Not shown.

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLU

DED IN PRECEDING ASSEMBLY.




36

b,

MASTER CYLINDER

Ref.| Part Ref.| Part

No.| No. Description Qty.[| No.| No. Desgcription Qty.
1 | 883468 | Cylinder, master ........... 1 8| 811917 | . Spring, master cylinder ....] 1
21810393 | . Fitting, screw ............ 1 9| 811774 | . Repair kit, master cylinder .| 1
3 | 810444 | . Washer, outer fittingseal ..} 1 10 | 811919 | . Washer, master cylinder . .. 1
4 | 810448 | . Fitting, brass “u™......... 1 11| 810823 | . Plug, squarehead . ........ 1
5 | 810443 | . Washer, inner fitting seal ..| 1 12 | 811918 | . Push rod, master cylinder .. 1
6 | 811929 | . Gasket, fillercap.......... 1 13 811928 | .Boot ... ... ... L.os 1
71883426 .Cap,filler................ 1 .

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




FRONT HUB AND BRAKE
Ref.| Part Ref.| Part
No.| No. Description . |Qty.|| No.| No. Description Qty.
1 1878159 |Liningset ................. 1 17 | 306353 | Lockwasher,3/8 ........... 2
2 | 800318 |. Rivet, brass tubular, 3-4....| 12 18] 306319 | Nut,3/8-24................ 2
3 | 878484 | Axleassy., front ........... 1 19| 809156 | Washer, thrust,axle........ 1
4 | 805030 | Drum, brake,rear.......... 1 20| 130084 | Nut, 5/8-18....... [P 1
5 | 806274 | Screw, wheel mounting, long; 21| 304104 { Nut,5/8 .................. 2
o - 4 22| 807630 | Seal, grease ............... 2
6 | 876324 |Lining assy., brakeshoe..... 2 23| 809229 | Flinger, greaseseal ........ 2
7 1 809252 | Snap ring, bearing retaining .| 1 24| 385174 | Bearing, rollercone ........ 2
8 | 805441 | Spring, brake shoe ... ... e |1 25 | 876409 | Hub assy., welded, front ....| 1
9 807343A | Cylinder, wheel (see page 64) 1 26| 808088 | . Cup, roller bearing ........ 2
10 | 878483 | Brake shield assy., dust, front | 1 27| 809268 | . Ring, bearing backing ..... 2
11 | 806761 | Pin, adjustment............ 2 28| 805860 | Nut,7/16-20............... 4
12 | 806758 |Pin,heel ... ... . ...t 1 29| 805823 | Nut, bearing adjusting . ... .. 1
13 | 306494 | Lockwasher,5/8 ........... 3 30 | 805814 | Nut, bearing adjusting lock,
14 1813717 |Clip,axle ........... ..ot 2 " (bracket retaining) ......... 1
15 | 306396 | Lockwasher,1/4 ........... 2 31 | 809156 | Washer, thrust,axle........ 1
16 | 306419 | Screw, hex. hd., 1/4-20x1/2.| 2
INDENTED PART NAMES IN

37



38

Ref.[ Part Ref.| Part :
No.| No. Description Qty.|| No No. Description Qty.
879524 | Forkassembly ............. 1 16 | 306396 | . Lockwasher,1/4 .......... 3
1| 800293 | . Locknut,7/16 ............ 2 17 | 306375 | . Nut, hex., 1/4-20.......... 3
21808969 | .Bushing ........... ... 2 18 | 883769 | . Cover,splash............. 1
31805189 | . Bearing, sidearm ......... 2 19 | 305134 | Nut, hex. jam, 7/8-14 ....... 2
4 | 807439 | . Fitting, lub., straight, 1/4-28| 2 20 | 809221 | Washer, bearing tension,
5 | 879423 | . Tube assy., axle mtg., side (7707411 (RN 1or2
P14 111 RPN 1 21 | 814961 | Washer, retainer, stop . ..... 1
‘6| 311396 | .Screw,7/16-14x2-1/4..... 2 22 | 812167 | Seal, dust, upperfork ....... 1
71805423 | .Spring.....voveiiiiiinnn 2 23 | 808076 | Cone, bearing, upper ....... 1
8 | 306835 | . Screw, 3/8-16x11/4 ...... 4 24| 800128 | Ball,3/16 ........... ... 20
9 | 306981 | . Washer, plain,3/8 ........ 4 25 | 812098 | Cup, king pin bearing, upper.| 1
10 | 809034 | . Bushing, spring support ...| 4 26 | 816951 | Cup, king pin brg., lower ....| 1
11 1120177 | . Lockwasher,3/8 .......... 4 27 | 800130 | Ball,1/4 ..... ... ... ... .. 25
12 | 306562 | . Nut, hex.,3/8-16.......... 4 28 | 815232 | Cone, king pin, bearing .. ... 1
13 | 810149 | . Bumper, rubber .......... 2 2g | 815234 | Shield, dust, felt, fork, lower.| 1
14 | 879422 | . Tubeassy., fork. .......... 1 30 | 815233 | Washer, fork .............. 1
15 | 800019 | . Screw, 1/4-20x1/2........ 3 31 | 816659 | Key, fork spindle........... 1
32 | 809255 | Cover, dust seal ............ 1

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




STEERING GEAR

Ref.| Part Ref.| Part :
No.| No. Description aty]|| No.| No. Description Qty.
1| 816654 | Button, horn, rubber........ 1 21 | 306414 | Screw, hex. hd., 3/8-16x1...| 3
2 | 816653 | Plate, contact, horn button...| 1 22 | 821650 | Fitting, lubrication, lower
3| 816652 | Nut, hornbutton ........... 1 housing...............ouu 2
4| 311496 | Washer,5/8............... 1 23 | 809255 | Retainer, felt, fri. fork, upper 1
5| 306832 | Screw,1/4-20x2........... 4 24 | 305134 | Nut, hex. jam, 7/8-14 ....... 2
6 | 306396 | Lockwasher,1/4 ........... 7 25 | 816662 | Housing, steering gear, lower| 1
7| 805860 | Nut,7/16-20............... 2 26 | 816448 | Gear, idlercluster . ......... 1
8 | 816449 | Washer, knuried, steering 27 | 816659 | Key, fork spindle........... 1
locator...........oovuvneen 4 28 | 881199 | Gear assy., drive, steering. .. 1
9| 816661 | Housing, steering gear, upper| 1 29 | 130541 | Nut, hex.,1/2-20........... 1
10} 302030 | Screw,1/4-20x1-1/4....... 3 30 | 883317 | Boltassy., idler adj., 7/16-20
11 | 821650 | Fitting, lubrication, lower withnuts............... R
housing...........cavvvnnn 2 31 | 816655 | Housing, wire, horn button ...| 1
12 | 816455 | Ring, retaining ............ 1 32 | 816657 | Seal, horn buttonwire ...... 1
13 | 816456 | Bearing, ball .............. 1 33 | 816656 | Housing, seal, horn button
14 | 816447 | Ring, retaining ............ 1 Wire......cooiiiieinnn 1
15| 306835 | Screw, 3/8-16x11/4 ....... 2 34 | 816660 | Shaft, piniongear .......... 1
16 | 306981 | Washer, plain,3/8 ......... 8 35| 880365 | Brown, hornbutton. .. ...... 1
- 17 | 816674 | Support, steering gear box, 36 | 816650 | Cup, wire, horn button re-
front ........... ... 1 tainer ............ e 1
18 | 816675 | Support, steering gear box, 37 | 816651 | Spring, hornbutton......... 1
=T | (N 401 38 | 310546 | Roll pin,1/2x1-1/2 ,....... 1
191 120177 | Lockwasher,3/8 ........... 7 39 | 807605 | Wheel, steering, 13inch .... 1
20 | 306562 | Nut, hex., 3/8-16........... 4

39



40

SHOCK ABSORBERS
Ref.| Part Ref.| Part
No.|[ No. Description Qty.|t No.| No. Description Qty.
880874 | Shock absorber set, front ....[ 1 9 | 807332 | . Shock absorber, rear....... 2
1 | 306388 | .Nut,3/8-24 .............. 4 10 | 825500 | . Washer, 7/16............. 8
2 | 810758 | . Retainer, bushing, shock ab- 11 | 823620 | . Bushing, shock mtg., rubber| 4
sorber, front.............. 4 12 | 800294 | . Locknut, hex.,7/16-14 .. ... 4
3 | 810157 | . Bushing, shock absorber, 13 | 880217 | Bracket assy., shock abs.,
front ..o eeie i e 4 upper left,rear ............ 1
4 | 813848 | . Shock absorber, front...... 2 14 | 880218 | Bracket assy., shock abs.,
or ) upperright,rear ........... 1
822770 | . Shock absorber, heavy duty, 15 | 879978 | Bracket assy., shock abs.,
front w/overioad spring ....| 2 lower, left,rear ............ 1
5| 825500 | . Washer, 7/16............. 4 16 | 879977 | Bracket assy., shock abs.,
6 | 823620 | . Bushing, shock mtg., rubber; 4 B lower, rightrear ........... 1
7 | 823621 | . Bushing, shock mtg........ 4 17 | 306835 | Screw, 3/8-16x11/4 ....... 8
8 | 800294 | . Locknut, hex., 7/16-14..... 2 18 | 120177 | Lockwasher, 3/8 ........... 8
879979 | Shockset,rear............. 1 19 | 306562 | Nut, hex.,3/8-16........... 8

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




TIRES AND RIMS

Ref.| Part Ref. | Part

No.| No. Description Qty.[| No. | No. Description Qty.
1 | 800385 | Screw, 3/8-16x3/4......... 6 6 | —— | Tube-5.70x8 (obtain locally).| 1
2 | 807279 | Rim-inner half, 4 ply tires ... 1 7 | —— | Tire-5.70x8 - 4 ply (obtain
3 | 807278 | Rim-outer half, 4 ply tires ...| 1 locally) ovvvvnneiennnnn.s 1
4 | 120177 | Lockwasher, 3/8 ........... 6 8 | —— | Tire-5.70x8 - ply extra grip
5 | 306562 | Nut, hex.,3/8-16........... 6 {obtain locally}............. 1

41



37
; 5\€ /33
3—€ g A u
/

FRONT PANEL & FLOORBOARD

Ref.| Part Ref.| Part
No.| No. Description Qty.[{ No.| No. Description Qty. .
1| 883355 | Panelassy., front .......... 1 23| 812665 | Bracket, fender supt., right,
2 | 805892 | . Plug, speedometer hole ....| 1 front ...l 1
3| 816270 | . Plug, dashslot............ 2 24 | 306992 | Lockwasher, |.t., shakeproof,
4 | 824575 | . Plug, front bumper panel...| 2 B I e 6
5| 824438 | . Plug, dash, tachometer - 25| 800019 | Screw, 1/4-20x1/2......... 6
hour meter .. q;\ .......... 2 306419 | Screw, hex. hd., 1/4-20x1/2.] 6
? 800144 | . Screw, no. 10-¥6x5/8 ..... 4 26 | 800196 | Speed nut, typej, 1/4-20 ....| 6
<~71816611 | . Panel, doorcover ......... 2 27 | 817312 | Weatherstrip .. ............ 1
8 | 816610 | . Gasket, doorcover ........ 2 28 | 883834 | Floorboard assy., diamond
9 | 800170 | . Speed nut,no. 10-24....... 4 plate ....... ...l 1
10 | 805888 {.Plug,29/32 .............. 2 880681 | Floorboard assy., plain...... 1
11| 811650 | . Plug,17/32 .. ... ... ... 2 290 | 817109 | Mat, floorboard, use
@ 816090 | . Plug,18-32. . ............. 2 w/880681 ................. 1
878565 | Fender assy., front ......... 1 30| 817313 | Panel,splash .............. 1
14 | 306409 | Screw, 1/4-20x7/8......... 2 31| 306419 | Screw, hex. hd., 1/4-20x1/2.| 2
15 | 308090 | Washer, plain, 1/4 ......... 5 32| 822970 | Box,glove ................ 1
16 | 306396 | Lockwasher,1/4 ........... 10 33| 307193 | Screw, no.8-32x7/16....... 1
17 | 306375 | Nut, hex.,1/4-20........... 8 34| 878566 | Box, glove, withlid......... 1
18 | 800172 | Speed nut, no.10a.......... 8 35| 1302551 . Screw, no.10-24x1/4...... 1
19 | 812970 | Screw, no. 10-36%3/4....... 8 36| 812415 | . Catch, spring............. 1
20 | 800238 | Speed nut, 1/4-20 .......... 2 37 | 812416 | Weather stripping, box cover 1
21 1°800026 | Screw, Phillips, 1/4-20x3/4 .} 2 3p | 800059 | Locknut, 1/4-20............ 1
22 | 812664 | Bracket, fender supt., left,
front ... .. ... e 1

-~

42 INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.



ENGINE COVERS

Ref.| Part Ref.| Part

No.| No. Description Qty.| | No.|{ No. Description Qty.
1 | 816983 | Seal, sidecenter, right ...... 1 9|811733 | Plug,9/32 ................ 1

816988 | Seal, side center, left ....... 1 10 | 816698 | Plug, 2-1/4............--.. 1

2 | 800196 | Speed nut, typej, 1/4-20 ....| 4 11 | 880625 | Support assy., enginecover..| 1
3 | 800019 | Screw, 1/4-20x1/2......... 4 12 | 823335 | Divider, front seal, foam ....| 1
4 | 880049 | Panel assy., eng. cover, side .| 2 13 | 816987 | Seal, baffle,rear ........... 1
5 | 308090 | Washer, plain, 1/4 ......... 4 14 | 816981 | Seal, side,rear............. 1
6 | 300646 | Screw, hex hd., 1/4-20x3/4 .| 4 15 | 800173 | Speed nut,1/4............. 8
7 | 306396 | Lockwasher, 1/4 ........... 4 16 | 816980 | Seal, side,front ............ 1
8816090 | Plug,13-32................ 1

43



44

/
2
SEAT
Ref.| Part Ref.| Part
No.[ No. Description Qty.|| No.| No. Description Qty
1 | 812208 | Hinge, seat, complete....... 1 9| 810063| .Board,seat............... 1
21800313 | . Screw,10x7/8 ........... 5 10| 883393 | Restraint assy., hip, left..... 1
3880121 | Seatassy. ......covuinvennn 1 10| 883398| Restraintassy., hip, right ...| 1
4 | 880819 | . Coverassy.,seat. . ........ 1 11 306396 | Lockwasher,1/4 ........... 6
5 | 817461 | . Padding, seatside......... 2 12| 800026 Screw, Phillips, 1/4-20 x 3/4,
6817475 | .Pad,seat ................ 1 ptho. . oo 6
7 | 810068 | . Support, padding-......... 1 13| 810386| Nut,tee................... 6
8 | 814162 | . Spring,seat . ............. 1

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




BACKREST

Ref.| Part Ref.| Part
No.| No. Description Qty.[{ No.| No. Description Qty.
880043 | Backrestassy.............. 1 7 | 880630 | .. Board assy., back rest

1| 306409 | . Screw, 1/4-20x7/8........ 2 witeenuts .............. 1
2 | 306999 | . Lockwasher, shakeproof,1/4| 2 8| 810386 }...Nut, tee ............... 2
3 (883330 | . Supportassy.............. 1 9| 306832 { . Nut, hex., 5/16-18......... 4
4| 880138 | . Backrestassy............. 1 10| 306325 | . Lockwasher,5/16 ......... 4
5| 815685 | ..Cover, backrest......... 1 11 | 306555 | . Screw, 5/16-18x5/8....... 4
6| 815651 | .. Pad, backrest ........... 1

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

45



46

FUEL TANK
Ref.| Part Ref.| Part
No.| No. Description Qty.|| No.| No. Description Qty.
1 | 825138 | Brace, fueltank ............ 1 15 | 306562 | Nut, hex.,3/8-16........... 2
2 | 821814 | Filter, gasoline ............ 1 16 | 882908 | Fueltankassy.............. 1
3 [ 821815 | Clamp, fuelhose ........... 4 17 | 819494 {Cap, fueltank ............. 1
41819253 | Hose, fuel. ........ ..o 1 18 | 809949 |Boit,j,gastank ............ 1
5 | 306375 | Nut, hex., 1/4-20........... 2 19 | 814409 |Gasket.............. ... .. 1
6 | 306396 | Lockwasher, 1/4 ........... 2 20 | 821117 | Tank unit, gasgage......... 1
7 1825029 | Strap, gastank............. 1 21 | 800306 | Screw, selfsealing ......... 5
8 | 825031 | Brace, gastank ............ 1 22 | 306450 |Screw,5/16-18x3/4........ 6
9 | 308090 | Washer, plain, 1/4 ......... 2 23 | 306932 | Nut, hex.,5/16-18.......... 6
10 | 110836 | Hose, fuel filter ............ 1 24 | 306325 | Lockwasher,5/16 .......... 6
11 | 306414 | Screw, hex. hd., 3/8-16x1...| 2 25 | 111942 | Clamp, fuelline............ 1
12 | 306981 | Washer, plain, 3/8 ......... 2 26 [ 800277 | evovi e ianiei i 1
13 | 825030 | Bar, knerf,gastank ........ 1 27 | 883876 | Upright assy., left.......... 1
14 | 120177 | Lockwasher, 3/8 ........... 2




FRAME

Ref.| Part Ref]| Part
No.{ No. Description Qty.| No. | No. Description Qty.
1| 882921 | Frame assy., chassis........ 1 1411306396 | Lockwasher,1/4 ........... 3
2 | 818736 | Support member, chassis, 15||306375 | Nut, hex.,1/4-20........... 3
front ....ocieeiiiie 1 16| (823308 | Handle, box hook holddown..} 2
3 | 883876 | Uprightassy., left.......... 1 17]{821696 | Grip, handle............... 2
4 | 306450 | Screw,5/16-18x3/4........ 8 | 18{j800030 | Screw, 5/16-18x1.......... 2
51 306325 | Lockwasher,5/16 .......... 10 19 ||823332 | Bushing, hoock handle, pivot .| 2
6 | 306932 | Nut, hex.,5/16-18.......... 10 20|1809152 | Washer,5/16.............. 2
7 | 810149 | Bumper, rubber............ 4 21823307 | Hook, box holddown ........ 2
8 | 306562 | Nut, hex.,3/8-16........... 6 2211817387 | Pin,connector ............. 2
9 | 120177 | Lockwasher, 3/8 ........... 4 2311103867 | Washer, plain,5/16 ........ 2
10 | 306981 | Washer, plain,3/8 ......... 4 24 ||800254 | Washer, wave,5/16 ........ 2
11 | 306414 | Screw, hex. hd., 3/8-16x1...| 4 25 306328 | Cotter pin, 3/32x3/4....... 2
12 1809092 | Clamp ....covvvverenninnns 1 261823309 | Bracket................... 1
13 | 306487 | Screw, hex. hd., 1/4-20x5/8.| 3 27 || 308090 | Washer, plain, 1/4 ......... 1

47



48

LIGHTS

Ref| Part Ref.| Part
No No. Description Qty.]| No.] No. Description Qty.
878542 | Headlightassy. ............ 1 19 | 824079 | . Boot, wire assy. - peterson..[ 1
1| 809724 | . Bulb & rim assy., headlight.| 1 20 | 882852 | Light assy., stop & tail, li-

- 2| 879071 | .. Rim set, headlight ....... 1 cense (grote '76 & prior). .. .. 1
3{ 813373 | .. Clip, headlight .......... 4 21 | 823196 | . Screw, lens-grote ........ 3
4] 809723 | .. Bulb,sealbeam ......... 1 22| 823336 | . Lens, red-grote .......... 1
5| 806803 | . Gasket, headlight ......... 1 20 |882852A | Light assy., stop & tail, li-

61 816610 | . Gasket, doorcover ........ 1 cense (peterson '76 & later)..| 1
7| 315287 | . Screw, hex. hd., no. 10-24 x 23 | 823341 | . Snap, ring - peterson ...... 1
12 e e 4 24 | 824065 | . Lens, taillight, red - peterson| 1
8| 308089 | .washer,no. 10 ........... 4 25 | 824066 | . Gasket, taillight lens - peter-
9| 800174 | . Speed nut, typej, no.102...( 3 o] 1 1
10| 800144 | . Screw, no.10-16x5/8 ..... 2 26 | 824068 | . Wire assy., taillight - peter-
11| 878568 | . Shell assy., headlight. .. ... 1 TBOM i e 1
12| 882851 | Light assy., stop & tail, red 27 | 824079 | . Boot, wire assy., peterson . .| 1
(grote, 76 & prior) ......... 1 28 | 308090 | Washer, plain, 1/4 ......... 2
13| 823196 | . Screw, lens-grote ........ 3 29 | 306488 | Lockwasher,1/4 ........... 2
14| 823336 | . Lens,red-grote .......... 1 30 | 306375 | Nut, hex.,1/4-20.......... 2
12| 882851A| Light assy., stop & tail, red 31| 817324 | Light, oil pressure warning .. 1
(peterson, '76 & later) ...... 1 32 | 881295 | Indicator, highbeam........ 1
15| 823341 | . Snap, ring - peterson ...... 1 33| 818725 | . Decal, highbeam ........ | 1
16| 824065 | . Lens, taillight, red - peterson | 1 34 | 818829 | Sleeve, insulator ..........| 1
17| 824066 | . Gasket, taillight lens - peter- 35 | 822049 | Bulb, no. 1157 (obtain locally)l 1
. - Ta 3 1
181 824068 | . Wire assy., taillight - peter-
=T o 1

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




ELECTRICAL COMPONENTS

Ref.| Part Ref.| Part
No.| No. Description Qty. [ No.| No. Description Qty.
1| 816874 | Ammeter,50-0-50 .......... 1 16 | 120052 | Lockwasher,no.10......... 2
2 | 814430 | Receiver unit, fuel .. ........ 1 44 132520 | sNuthex.; no:10-32 ... .c::x 2
3 | 882716 | Switch, ign. & start......... 1 18 | 879945 | Switch, solenoid ........... 1
4 | 814005 | Switch, safety starting ...... 1 19 | 306487 | Screw, hex. hd., 1/4-20x5/8. 2
5| 306391 | Screw, no. 10-32x3/8....... 2 20 | 306396 | Lockwasher,1/4 ........... 2
6 | 120052 | Lockwasher,no.10 ......... 2 2% 1306375 | ‘Nut,"hexs, 1714-20........... 2
7 | 825016 | Spacer, starting safety switch 22 | 817309 | Switch,dimmer ............ 1
mounting .. .. &S R ERE 2 23 | 800215 | Screw, no. 10-24x5/8....... 2
8 | 883403 | Bracket assy., starting safety 24 | 120052 | Lockwasher,no. 10 ......... 2
SWITCh i os o ek e 1 PHRE306531 ["NUtEN0-10-24" .5 . . 20 T 2
9 | 306419 | Screw, hex. hd., 1/4-20x1/2.| 2 26 k817319 | Horn;-12volt =....... .. ... 1
10 | 306396 | Lockwasher,1/4 ........... 2 27 | 300646 | Screw,1/4-20x3/4......... 2
11 | 308090 | Washer, plain, 1/4 ......... 2 28 | 306396 | Lockwasher,1/4 ........... 2
12 | 806825 | Switch, stop light........... 1 2981306375 | 'Nut: hext, 1/4-201.1.00 5.5 .. 2
13 | 806807 | Circuit breaker............. 1 38 R8 /310 | Switch; light.. S5 L oiaa . 1
14 | 800144 | Screw, no. 10-16x5/8....... 2 31 | 882958 | Tachometer ............... 1
15| 800170 | Speed nut, no.10-24 ........ 2

49



REAR WHEEL

CYLINDER

REAR WHEEL FRONT WHEEL
CYLINDER CYLINDER
HYDRAULIC LINES
Ref.| Part Ref.| Part
No.| No. Description Qty.i | No.[ No. Description Qty.
1 | 815421 | Tube, hydraulic brake, left...| 1 13 | 306396 | Lockwasher,1/4 ........... 3
2 | 809426 | Fitting, brake hose, rear. . ... 1 14| 306375 | Nut, hex.,1/4-20........... 1
3 | 809137 | Clip, brake tube, front ...... 3 15 | 809146 | Grommet, crossmember. .. .. 1
4 | 815419 | Bracket, brake coupling . .... 1 16 | 817307 | Grommet, brake line........ 1
5 | 308197 | Screw, 7/16-14x1-1/2 ... ... 1 17 | 812344 | Tube, hydraulic brk., front...} 1
6 | 303269 | Lockwasher,7/16 .......... 1 18 | 810439 | Clip, brakeline ............ 2
7 1304364 | Nut, 7/16-14............... 1 19 | 806556 | Hose, hydraulic brk., frt.,
8 | 815422 | Tube, hydraulic brake, right . 1 flexible . .......... ... ... 1
9 | 815429 | Hose, hydraulic brake, flex- 20 | 810437 | Clip, brakeline ............ 1
ible,rear........... ..t 1 21 | 824731 | Protector, brake hose, spring.| 1
10 1815423 | Tube, hydraulic brake, center 1 *22 | 120177 | Lockwasher,3/8 ........... 2
11 | 812445 | Clamp, hydraulic line ....... 3 * | 306562 | Nut, hex.,3/8-16........... 2
12 | 306419 | Screw, hex. hd., 1/4-20x1/2. 3 * 1311213 | Screw, hex. hd., 3/8-16x3...| 2

* Not shown.

50




CUSH @

N

N

'

POWER TAKE.DFF OPERATING INSTRUCTIONS

[FOR STATIONARY USE]

AFTER ENGAGING PTO FULL UP HAND THROTILE KNOB AS FAR AS POSSIBLE
VSE FOQT THROTTLE AS AN AID IF HAND THROTTLE PULLS HARD

MOVE

CAUTION MACHINE MUST BE STOPPED AND CLUTCH PEDAL DEPRESSED TO ENGAGE PIO

VEANOR CONTROL LEVER TOIDESIRED R SETTING (NOTE CLUTCH MU ae

ENGAGED TO OPERATE PIO.i TO SLOW ENGINE DOWN MOVE GGVERNOR CONTHOL

P
vin BB Gcrion
TFOR LS VHILE BAIVING;
- AFTER ENGAGING 110 SET COVEN e CONTROL LEVER TO DESIRED RPM.

T MAC
PERATE AT DESRED BPA TE. AN THROTLE CAN

HINE (N DESIRED GEAR AND DEPRESS FOOT THROTILE ALL THE WAY PYO Witt
BE USEQ FOR TNIS PURPOSE ALSO;

I~

L HYDRAULIC PUMP
CONTROL POSITIONS

WARNING
SASPLY MAND BRAKE OR FOOT BRAKE
PARKING BRAKES AR
NOT AUTOMATICALLY APPUED

5

y,
FLOAT. AUXTLIARY TRANSMISSION
Sremare Push lever forward

IMPLEMENT for Low Range

A

RECOMMENDED MAXIMUM PAY LOAD
NOS

7

000

570 1 8, £PLY RATING TIRES & RIMS @ 05 PSI GOLD.
35 MPH MAXIMU 3PEED-

7t
17 Moti MU
00 POUN
70 €. LPLY AATING. TIRES & FIMS @ 55 P51 GOLD
25 MPH MAXIMUM SPEED

AECOMMENDED MAXIMUM PAY LOAD
1000 PouNDS
. 6-PLY RATING TIRES & RINS @ BOPSI COLD
> et MAIMUM SPE€0
57048 LPLY BATING TIAES & RS @ 35 PSI COLD 880 POUND:
<Pl 2 oe B APLY RATING TIRES & RINS @ 88 P51 COLO
MR MAXIMUM SPEED

RECOMMENDED MAXIMUM PAY LOAD
2000 POUNDS
570 3. 6.ALY RATING TIRES 1 RIMS (a 15 PSI COLO
s Uk MAMUM SREED
00
AT RATING YHES 8 NG & 55 P31 COLD
18 WP MAXIMUM SF

. e

s

WARNING ALTERNATOR-BATTERY

SERVICE

11415 15 ANEGATIVE GROUND SYSTEM REVERSING BATTERY CONNECTION WILL DA MAGE

ALTERNATOR RECTFIER
7 BOOSTER BATIERIES USEG FOR STARTING MUST BE CONNECTED WITH PROPELR POLARITY
7 BATIERY CABLES SHOULD BE DISCONNECTED BEFQRE USING & FaS] CHARGER

BIso01

12 13

11

Power Take Ore

Pusu Leven Foawaro
To ENGace P,T.O..

THIS UNIT 15 RGT & MOTOR VERICLE ¥ )THIN
THE DEFINITION OF FHE NATIONAL TRAFHIC
MTTQR VENICLL SAFETY ACT. 11 15 NOT
DESIGNED OF mANUFACTURLD FOR USE ON
RQADS, STREE!S, AND HIGHWAYS, NOR IS
(F APPEGPRIAIE FGR SUCH USE. IT (5 NOT
HAEANT TO BE LICENSED &3 A MOTOR

N

. e
SAFETY WARNING
THIS VEHICLE IS EQUIPPED WITH A HYDRAULIC
OPERATED BOX. DURING OPERATION STAY
CLEAR OF BOX ‘AND OPERATING MECHANISM

prievat
SAFETY WARNING RECOMMENDED MAXIMUM PAY LOAD
560 PouN
Iﬁ THIS VEHICLE F5 A MOTOR- h 18 - .50 IS. TIRES & RIMS u 24 P5) COLD
CYCLE AND MUST BE 12 MPH MAXIMUM SPEED

SAFETY WARNING

FAIRE TO OBEY A SAFETY WARNING HAY IESULY IN INJURY 70 YOU G OTtss.
THIS VEHICLE I5 CF SUFFICIENT SITf AND EGHT TC
SERIOUS INJURY IN CASE OF LIFSET OR EOLLISION.

TARTING ENG INE~ Reod ond undertiord Opa
Copazity givan on ARIEIe Re pire or pemil postengars eny ol
aoree) w o dmebeal wahicle. P

"+ g
ot apacats In or ~eer = wrplotive. eavirgament, Ve metbomtian occumy coo
rrati 0 ot aparate vebicle wotl condition I comecod.

SEFORE LEAVING VEMICLE = Turm ignition to “Off” porivicm=ramova ky. Apply paching broke=
poring ke 1ot eemaneally sppliad. Fallow procesire in Opstaror’s Menuel for parking oo en inclisn..
625497

800 POUNDS
18+ 8.50 n 8 TIRES & RIMS & 22 PSI COLD

10 MPH MAXIMUM SPEED anae

HAND PUMP_OPERATION

INSTRUGT1ONS

BEFORE

INSTALL

ROTATE PUMP VALVE LEVER CLOCKWISE
ROTATE PIVOT BRACKET CLOCKWISE TO

TO LOWER BOX,
LEVER COUNTER - CLOCKWISE

REMOVE JACK HANDLE AND PLACE N BRACKET
PROVIDED BEFORE MOVING VEMICLE

RAISING 80X

JAGK HANDLE IN PUMP. RAISE BOX.
SLOWLY MOVE PUMP VALVE

823257
e

DECALS & PLATES

Part

No. Description Qty.

Ref.

No.

Part
No.

Description

Qty.

816068

Degcal, p.t.o. instructions .... 1
823153 ‘

Decal, hyd pump cont. posi-

tions ...t .
)824970 Decal, Cushmanlogo .......
822819 | Platg, parking brake warning
817370 | Decal, transmissionset ... ..

824982
824983
824985
816991

Decal, payload, 1000-700 Ibs .
Decal, payload, 1000-950 Ibs .
Decal, payload, 2000-1000 |bs
Decal, alternator warning

T G QU G T I QY

10
"
12

13
14
15
16

17

817398
.825429
821071

8231562
825502
824984
825497

823257

Decal, power take-off .......
Decal, mphatp.t.o.rev. ....
Plate, vehicle not within
safety act
Decal, triangle safety warning
Decal, safety warning.......
Decal, payload, 1000-800 lbs.
Decal, warning before start-
ing,etc. ......
Decal, hand pump operation .

—_— ek kb -

gy

51



—18

S»

HEAVY DUTY SHOCK AND SPRING SET

Ref.| Part Ref.| Part
No.| No. Description Qty. || No.} No. Description Qty
880571 { Shock & spring set, heavy 9 | 816380 | . Spring, overload, rear ..... 2
duty.... ... ol 1 10 | 825500 | . Washer, 7/16............. 8
1| 306562 | . Nut, hex., 3/8-16.......... 4 11| 809168 | . Washer,3/8.............. 4
2 1120177 | . Lockwasher, 3/8 .......... 4 12 | 800351 | . Nut, hex., 3/8-16.......... 4
31308332 | . Nut, hex.,1/2-13.......... 4 13 | 823620 | . Bushing, shock mtg., rubber| 4
4 [ 120166 | . beckwasher, 1/2 . ........ 4 14 | 823621 | . Bushing, shockmtg........ 4
51306835 | . Screw, 3/8-16x11/4 .,.... 8 15 | 800294 | . Locknut, hex., 7/16-14loc..| 4
6 | 880570 | . Bracket assy., mounting, . 16 | 807335 | . Shock absorber, heavy duty.| 2
upper,right .............. 1 17 | 880568 | . Bracket assy., mounting,
7 | 880569 | . Bracket assy., mounting, lower,right .............. 1
upper, left ............... 1 18 | 880567 | . Bracket assy., mounting,
8 | 876660 | . Retainer assy., spring & lower, left................ 1
bolt,black ............... 4 19 | B07442 | . Fitting, lub., 1/4-28, 90deg.| 2

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

52




BATTERY CARRIER

Ref.| Part

No.| No. Description Qty.
1 | 882925 | Box assy., battery .......... 1
2 [ 306450 | Screw,5/16-18x3/4........ 4
3 [ 306325 | Lockwasher,5/16 .......... 6
4 | 306932 | Nut, hex.,5/16-18.......... 6
5 | 815847 | Hold down, battery . ........ 1
6 | 806953 | Bolt, battery hold down ..... 2
7 | 103867 | Washer, plain, 5/16 ........ 6

HD SHOCK & SPRING, FRONT

Ref.} Part
No.| No. Description Qty.
882800 | Shock absorber set, frt. over-
load ... .......ccciiii... 1
11306388 | .Nut,3/8-24 .............. 4
2 | 810758 | . Retainer, bushing, shock ab-
sorber, front.............. 4
3 | 810157 | . Bushing, shock absorber,
) front ...t 4
4| 822770 | . Shock absorber, heavy duty,
front ... ... .. L, 2
5| 825500 | . Washer, 7/16............. 6
6 | 823620 | . Bushing, shock mtg., rubber| 2
7 | 823621 | . Bushing, shock mtg........ 2
8 | 800294 | . Locknut, hex., 7/16-14..... 2

INDENTED PART NAMES INDICATE THESE PARTS
ARE INCLUDED IN PRECEDING ASSEMBLY.

53



54

STEEL DOOR SET
Ref.] Part Ref.| Part
No.| No. Description Qty.|| No.[ No. Description Qty.
882819 | Steeldoorset .............. 1 27 | 800053 | . Locknut, no. 10-24......... 12
1 1 883130 | . Frame & panel assy., left. .. 1 281823423 | .Boot ...l 2
883131 | . Frame & panel assy., right .| 1 20823424 | .Strip ... 4
2 | 823492 | . Handle, door, outside. ... .. 2 30 | 308082 | . Washer,no.10 ........... 24
3 | 306082 | . Washer, 7/16..........0..| 10 31 | 315287 | . Screw, hex. hd., no. 10-24 x
4 | 800299 | . Screw,10-24x1........... 8 B 2 12
5|823414 | .Washer............... O 32 | 800059 | Locknut, 1/4-20............ 4
61823478 | .Washer..............v0ts 4 33 | 815680 | . Washer, shifter pivot ...... 4
7 | 823427 | . Arm, latchdoor ........... 2 34| 825022 | .Plate ..............ooins 2
81819852 | .Bushing ...............to 8 35| 816307 | . wWasher,1/4.............. 4
9 | 823449 | . Door lock, left . ........... 1 36| 823452 | .Strip ..... ..o 2
823413 | . Doorlock, right ........... 1 37 | 800026 | . Screw, Phillips, 1/4-20 x
10 | 800053 | Locknut, no.10-24.......... 8 3i4,pth ...ooviiiinn oot 4
11 | 823428 | . Rod, latchdoor ........... 2 381825021 | .Strike ...............ca 2
121823667 | .Knob...... ..ot 2 39 | 800169 | . Speed nut, 1/4-20 ......... 4
13 1200653 | .Nut,no.12............... - 12 40| 823238 | .Gasket ......... .. 2
14 | 306396 | . Lockwasher,1/4 .......... 12 41 | 307608 | . Screw, 1/4-20x5/8........ 4
15 | 307048 | . Screw, no. 12-24x3/4 ... .. 12 421805444 1 .8pring...... ... i 2
16 | 800311 | .Screw,1/4-20 ............ 6 43 | 824087 | . Wire, latchspring......... 2
17 | 823454 | . Stop,door. ...........o.. 2 * | 823421 | .Window, front ............ 2
18 | 103867 | . Washer, plain,5/16 ....... 4 * 1 823422 | Window ..........0 oo 2
19 | 306328 | . Cotter pin, 3/32x3/4...... 4 * | 823416 | . Lock, window............. 2
20 | 800037 | . Nut,acorn, 1/4-20......... 6 + 1823451 | . Strip, sealer.............. 2
21 | 306396 | . Lockwasher,1/4 .......... 6 * [ 823417 | . Guide,top ........... ... 2
22 | 883336 | . Hinge support, right....... 1 * | 823418 | . Guide, bottom . ... ........ 2
883337 | . Hinge support, feft ........ 1 * | 823487 | . Strip sealer, front ......... 2
23 | 823408 | . Panel, right .............. 1 =1 823488 | . Stripsealer,rear.......... 2
823400 | . Panel, left................ 1 *| 821893 | . Molding ...............0 1
24 | 823419 | . Handle, inside ............ 2 * | 823426 | Strip, weather ............. 2
25| 800331 | .Screw, 10ax3/4 .......... 4 * | 823726 | Pad,door ............ ... 2
26 | 819195 | . Screw, self dr., no. 8-18 x
112 e 4
I
* Not shown.

INDENTED PART NAMES -INDIGATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




GLOTH DOOR SET

Ref.; Part Ref] Part

No.j No. Description Qty.|{ No.| No. Description Qty.
882820 | Door set, ¢cloth,cab ......... 1 *| 818377 | ..Cover,airintake ......... 2
1307608 | . Screw,1/4-20x5/8........ 16 18| 822845 | . Strip, curtain mounting ....[ 2

2| 823110 | . Panel, door jamb, right ....| 1 19| 818343 | . Nut, push (acorn) ......... 2

* 1 823111 | . Panel, door jamb, left...... 1 20| 800303 | . Washer, spring,1/4....... 2
3| 308090 | . Washer, plain,1/4 ... _.... 14 21| 882782 | . Pivotassy.,door ....... ] 2
4| 306396 | . Lockwasher,1/4 .......... 16 22| 819176 | . Nut,acorn ............... 4
5| 306375 | . Nut, hex.,1/4-20....._.... 16 23| 818379 | . Clamp, door material ...... 4
6 | 883708 | . Frameassy., right......... 1 24| 800022 | . Screw, no. 10-24x3/8...... 4

* | 882777 | . Frame assy., door, left ..... 1 25| 306531 |.Nut,no.10-24 ............ 4

7| 882784 | . Coverassy., left .......... 1 26| 120052 | . Lockwasher,no.10........ 4

*| 882785 | . Coverassy., right ......... 1 27| 308089 | . Washer,no.10 ........... 4

8| 822758 | . Strike, door latch.......... 2 28 881213 | . Handle assy., inner, right ..| 1
91133079 | . Nut,n0.8-32 ............. 4 *| 881224 | . Handle assy., inner, left....| 1
10 | 306310 | . Lockwasher,no.8......... 4 29| 818342 | . Ring, retaining, push-on ... 2
11| 818376 | . Stud, snap fastener........ 4 30| 882786 | . Bracket assy., door handle..| 2
12| 882841 | . Tie assy., door, upper...... 2 31| 306981 | . Wwasher, plain,3/8 ........ 2
* | 882842 | . Tie assy., door, lower ... ... 2 32| 800254 | . Washer, wave,5/16....... 2
13| 800174 | . Speed nut, type j, no.102...( 10 33| 306966 | .Roll pin, 1/8x3/4.......... 2
14| 818378 | . Bracket, air intake, mount- 34| 800271 | .Screw, p.t.h., no. 10-24x1/2| 4
(14 7S 1 2 35| 881223 | . Handle assy., outer........ 2

151 111898 | . Clamp, housing . .......... 8 36| 883842 | . Bracketassy.............. 2
16 | 800147 | . Screw, no. 10x3/4 ........ 10 37| 800238 | . Speed nut, 1/4-20._....... 2
17 | 881228 | . Airintakeassy. ........... 2 38| 306488 | . Lockwasher,1/4 .......... 2
*1818290 | ..Spring............. ... 2 39| 800019 | . Screw,1/4-20x1/2........ 2

* Not shown.

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

55



SPEEDOMETER - REAR WHEEL

Ref.| Part Ref.j Part
No.| No. Description Qty.|| No.| No. Description Qty.
883270 | Speedometer set, rear wheel .| 1 9 | 308090 | . Washer, plain,1/4 ........ 1
1| 317358 | . Screw, no. 10-32x5/8 ..... 2 10 | 306396 | . Lockwasher, 1/4 .......... 2
2| 880844 | . Speedometer head (m.p.h).| 1 11 | 306375 | . Nut, hex,, 1/4-20.......... 2
3| 811953 | . Bulb, turn signal, no. 53, 12v 1 12 | 809257 | Ring, retaining, speedometer
4| 817513 | . Orange - main front harness QBAM. ..\ ovcrna s 1
to speedometer light....... 1 13 | 809018 | Bushing, speedometer gear.. 1
5| 883992 | . Cableassy., speed ........ 1 14 | 821153 | Gear, speedometer, driven .. 1
6| 824194 | .. Core,cable.............- 1 15 | 821154 | Gear, speedometer, drive ... 1
7 | 306419 | . Screw, hex. hd., 1 14-20x1/21 2 * | 824186 | Grommet, speedometer cable 1
8! 812393 | . Clip,wire ............cvn 4 ~ | 8235491 Tie,harness .............-- 1
* Not shown.
INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEM BLY.

56




N

&I
SPARK ARRESTOR SET
Ref.| Part
No.! No. Description Qty.
882574 | Spark arrestorset .......... 1
1 ]|822139 | . Sparkarrestor ............ 1
2822141 | .Adapter ................. 1
3 |818962 | . Clamp,1-1/4 ..... e 1
41813688 | .Clamp,1-1/8 ............. 1
5 (825334 | .Adapter ................. 1

INDENTED PART NAMES INDICATE THESE PARTS

ARE INCLUDED INPRECEDING ASSEMBLY.

HOUR METER

Ref.| Part
No.| No. Description Qty.
880584 | Hour meter set, engine...... 1
"1 130152 | . Screw, no.6-32x1/2....... 6
2| 816764 | . Meter, enginehour........ 1
3| 816765 | .Dampener ............... 1
4| 306506 | . Lockwasher,ne.6......... 6
5| 302437 | . Nut, hex.,no.6-32 ........ 3
6 | 880842 | . Wire, ignition tometer.. ... 1
7 | 880841 | . Wire, meter teground .. ... 1
8 | 306419 | . Screw, hex. hd.,; 1/4-20x1/2| 1
9 | 306396 | . Lockwasher,1/4 .......... 1
10 | 307247 | . Lockwasher, shakeproof,
no.6 ......covevuiiean, 3
* |1 807036 | . Terminal,spade .......... 1
* 1 807050 | . Terminaleyelet........... 1
* Not shown.

INDENTED PART NAMES INDICATE THESE PARTS
ARE INCLUDED IN PRECEDING ASSEMBLY.

57



58

MISCELLANEOUS ACCESSORIES

Ref.| Part Ref.| Part

No.| No. Description Qty.|| No.| No. Description Qty.
1 | 883496 | Guard assy., headlight ...... 1 3 | 823615 | Bracket, light, mounting ....| 1
2 | 883619 | Bracket, mounting, spare tire 1 4 1883811 |Toolbox .................. 1




PROTECTOSEAL GAS CAP
Ref.| Part
No.[ No. Description Qty.
. 1| 816631 | Cap, Protectoseal .......... 1

N
QUTSIDE MIRROR SET
. Ref| Part
i No.| No. Description Qty.
{ 882821 | Mirror set, outside ......... 1
1| 822885 | . Arm, mirror .............. 2
2| 822167 | . Mirror, rearview.......... 2
3| 823201 | .. Cap, mirror,stud ........ 2
4| 812809 | . U-Bolt, mirror ............ 4
5t 822884 | . Bracket, mirror ........... 2
6| 806598 | . Bracket, mirror mig ....... 4
| 7| 308325 | . Lockwasher, 5/16 ......... 8
! 8| 306932 | . Nut, hex.,5/16-18...... .. 8
91 822984 | Arm, mirror - broyhill ref veh
ong.....cooviii i 2
822883 | Arm, mirror,short ......... 2

; ; INDENTED PART NAMES INDICATE THESE PARTS
' ARE INCLUDED IN PRECEDING ASSEMBLY.

-

et r—— e = [ S - . b



60

FRONT BUMPER SET

Ref.| Part Ref.| Part
No.| No. Description Qty.|| No.| No. Description Qty.
883570 | Front bumperset........... 1 4 j306932 | . Nut, hex.,5/16-18......... 4
1|883455 | . Bumperassy.............. 1 5 1800085 | . Bolt, 5/16-18x1 .......... 4
2 | 306325 | . Lockwasher,5/16 ......... 4 6 | 824551 | . Guard, bumper ........... 2
3| 800385 | . Screw, 3/8-16x3/4........ 4

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




REAR BUMPER SET

Ref.| Part
No.| No. Description Qty.
1| 306416 | Screw, hex. hd., 5/16-18x1.[ 3
2| 306325 | Lockwasher,5/16 ......... 3
3| 103867 | Washer, plain,5/16 ....... 3
306932 | Nut, hex.,5/16-18......... 3
é:>883883 Bumper assy.,rear........ 1

TOW HITCH

Ref.| Part

No No. Description Qty.
1| 306414 | Screw, hex. hd., 3/8-16x1...| 4
2 1120177 | Lockwasher,3/8 ........... 5
3 | 308562 | Nut, hex.,3/8-16........... 5
4 | 880653 | Bar, towhitch ............. 1
5 | 302600 | Screw, hex. hd., 3/8-16 x

11/2. 1

61



TOW HITCH SET

Ref.| Part Ref.| Part
No.| No. Description Qty.|| No.| No. Description Qty.
883865 | Tow hitchset .............. 1 6 | 306416 | . Screw, hex. hd., 5/16-18x1. 4

11883012 | . Barassy.,tow ............ 1 7 | 306325 | . Lockwasher,5/16 ......... 4
2 | 306494 | . Lockwasher,5/8 .......... 1 8 | 306932 | . Nut, hex.,5/16-18......... 4
31311385 | . Nut,5/8-11 ........cvue 2 o | 316915 | . Screw, hex. hd., 5/8-11x
4 |824971 | . Bar,tow hiteh ............ 1 b I B 1
5 | 824969 | . Plate, tow hitech ........... 2 10 | 800294 | Locknut, hex., 7/16-14loc ... 4

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

—



FLATBED
Ref.| Part Ref.| Part
No.| No. Description Qty.|[ No.| No. Description Qty.
883241 | Flatbedset................ 1 9 | 306932 | . Nut, hex.,5/16-18......... 15

1(883220 |.Stopwall................. 1 10 | 306562 | . Nut, hex., 3/8-16.......... 8
21883221 | .Flatbedassy. ............. 1 11 { 120177 | . Lockwasher,3/8 .......... 8
3 1306450 | . Screw,5/16-18x3/4....... 13 12 | 882931 | . Bracketassy. ............. 2
4 103867 | . Washer, plain,5/16 ....... 15 13 | 306414 | . Screw, hex. hd., 3/8-16x1..] 8
5808937 |.Spacer............coiienn 2 14 | 304364 | . Nut, 7/16-14 .. ........... 2
6 | 809152 | . Washer,5/16............. 2 15 | 311397 | . Screw, 7/16-14x3......... 1
7 | 306435 | . Screw, 5/16-18x1-1/4..... 2 * | 816991 | . Decal, alternator warning ..| 1
8 | 306325 | . Lockwasher,5/16 ......... 15

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

63



64

SIDES & TAILGATE

Ref.| Part Ref.| Part
No.|{ No. Description Qty.|{ No.| No. Description Qty.
884080 | Sides & tailgate ............ 1 7818061 | .Bushing ................. 4
1 | 883369 | . Panel assy., rightside ..... 1 81823955 | .Wall,stop................ 1
2 | 883397 | . Panel assy., leftside....... 1 9 | 306325 | . Lockwasher,5/16 ......... 33
3 | 883377 | . Tailgateassy. ............ 1 10 | 306932 | . Nut, hex.,5/16-18......... 33
4 1120177 | . Lockwasher,3/8 .......... 4 11 | 800177 | . Screw, 5/16-18 x3/4....... 33
5 | 306562 | . Nut, hex.,3/8-16.......... 4
6 | 551094 | . Screw, hex. hd., 3/8-16 x
1-3/4 . 4

INDENTED PART NAMES INDICATE THESE PARTS ARE INGLUDED IN PRECEDING ASSEMBLY.




S

BOX AND TAILGATE

Ref.| Part Ref.| Part
No.| No. Description Qty.|| No.| No. Description Qty.
883727 | Box & tailgateassy. ........ 1 6 | 808222 | . Link, chainconn........... 2
1 | 883257 | . Panel assy., leftside....... 1 7 | 306322 | . Screw, 5/16-18x7/8....... 30
2 | 883256 | . Panel assy., rightside ..... 1 8 | 103867 | . Washer, plain,5/16 ....... 18
3 (881845 | . Tailgate, box ............. 1 9 (823816 | . Retainer . ................ 2
4 1809978 | . Cover,chain.............. 2 10 | 306325 ;. Lockwasher,5/16 ......... 30
5 |1 820434 | . Chain, withhook . ......... 2 11 | 306932 | . Nut, hex.,5/18-18......... 30

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

65



66

CAB & WIPER SET




CAB & WIPER SET
Ref.| Part Ref.| Part
No.| No. Description Qty|| No.j No. Description Qty
883272 | Cab & wipersst............ 1 29 | 882779 | . Stepassy., right .......... 1
1| 882778 1. Roofassy.,cab ........... 1 * | 882780 | . Stepassy., left............ 1
2 | 882787 | . Back assy., cab & window ..| 1 30 | 883700 |. Reinforcement assy., right . 1
31812648 | .. Seal,window ............ 1 * | 883703 | . Reinforcement assy., left...[ 1
4| 812649 | .. Strip, weatherseal ....... 1 31 | 120052 | . Lockwasher,no.10........ 26
5| 812652 | .. Window, cabrear ........ 1|1 32| 200399 | . Screw, flathead, no. 10-24 x
6]|882781 |..Backassy. .............. 1 /4 i 6
7 | 882847 | . Frame assy., front panel & 33 [ 302104 | . Screw, flathead, no. 10-24 x
windshield ............:... 1 12 i 6
81820225 | .. Weatherstrip ........... 1| 34-1 308531 |.Nut,no.10-24 _........... 26
9| 820226 | .. Weather seal, window ....| 1 35 | 306532 | . Screw, hex. hd., no. 10-24 x
10| 822721 | .. Windshield ....... P 1 5/8 . 4
11| 882783 | . . Frame & panel assy....... 1 36 | 308089 | . Washer,no.10 ........... 16
12 | 822682 | . Frame, cab door, right .. ... 1 37 | 308090 | . Washer, plain, 1/4 ........ 62
* | 822755 | . Frame, cab door, left ... ... 1 38 | 800303 | . Washer, spring,1/4 ....... 1
13} 822792 | . Gasket,vent.............. 1 39 | 800368 | . Nut,wing ................ 1
14 [ 822785 | . Handle,vent .. ........... 1 40 | 815848 | . Clamp,cable ............. 5
15882822 | . Lidassy.,vent............ 1 41 | 315287 | . Screw, hex. hd., no. 10-24 x
16 | 882880 | . Guide assy., handle ....... 1 12 i 11
17| 822883 | . Arm, mirror.............. 2 42 | 800053 | . Locknut, no. 10-24......... 1
18| 823320 | . Soundfoam .............. 1 43 | 103867 | . Washer, plain, 5/16 ....... 1
19| 824114 | .Brace,rear............... 2 44 |1 200653 { . Nut,no.12............... 2
20 | 807321 | . Arm, windshield wiper. ... .. 1 45 | 306049 | . Screw, 1/4-20x7/8........ 12
21| 809187 | .Grommet ................ 1 46 | 800059 | . Locknut,1/4-20........... 38
812661 | . Blade, w/s wiper, 12’ .. ... 1 47 | 306423 | . Screw, 5/16-18x13/4 ..... 2
éé 883760 | . Motorassy. ...:.......... 1 48 | 306435 | . Screw, 5/16-18x1-1/4..... 6
24| 813062 | .. Nut,w/swiper .......... 1 49 | 306450 | . Screw, 5/16-18x3/4....... 4
25| 813064 | . . Adaptor, wiperarm ...... 1 50 | 800290 | . Locknut, 5/16-18.......... 10
26| 824966 | .. Lockwasher ............. 1 51 | 306981 | . Washer, plain, 3/8 ....... L 16
27 | 813063 | .. Cap, nut, motor...... . 1 52 | 307048 | , Screw, no, 12-24x3/4 ..... 2
28| 307901 | .. Roll pin, 7/32x1/2....... 1 53 | 307608 | . Screw, 1/4-20x5/8........ 28
* | 878862 | . Wire assy., grounding ..... 1 54 | 812644 | . Spacer,cabback .......... 6
*'| 807036 { .. Terminal, spade ......... 1 551 816307 | . Washer,1/4.._........... 8
*1 807039 .. Terminal ............... 1 *|1 819784 | . Tip,rod.................. 6
* | 812978 | .. Wire, wiper motor ....... 1 56.| 824115 | . Brace, front . ............. 2
*| 880845 | . Wireassy. ............... 1 57 | 306396 | . Lockwasher, 1/4 .......... 4
* | 807404 | Mirror, inside ............. 1 *| 821893 .Molding ................. 1
* Not shown.

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

67



68

TURN SIGNAL ASSY.




~ \Y
Qjm: g TURN SIGNAL ASSY
Ref.| Part Ref.| Part
No No. Description Qty.| | No.{ No. Description Qty.
\ 882850 | Turnsignalset............. 1 24 | 823197 | . Bushing, taillight bracket ..| 4
883267 | Turnsignalset............. 1 25 | 302030 | . Screw, 1/4-20x1-1/4...... 4
1| 882837 |.Switch, turn signal (off road) | 1 26 | 308090 | . Washer, plain, 1/4 ... ..... 4
2 . . Bulb, no. 53 (obtain locally) | 1 27 | 306375 | . Nut, hex.,1/4-20.......... 8
3| 822859 | . Bracket, steeringwheel .... | 1 28 | 306396 | . Lockwasher,1/4 .. ........ 2
4| 800178 | . Screw,p.h............ veelf 2 29 | 306419 | . Screw, hex. hd., 1/4-20x1/2] 2
51 306310 | . Lockwasher,no.8......... 2 30 | 822877 | . Speed nut, strip........... 1
6 | 308088 |.washer,no.8 ............ 2 31| 800196 | . Speed nut, typej,1/4-20 ... 2
7 | 882836 | . Turnsignal assy.,front ....| 2 * | 882848 | . Harness, right rear turn sig-
8 . . Bulb, no. 1156 (obtain lo- nal. 1
cally) . ... 1 * | 817007 | . Clip, flasher mtg. ......... 1
9| 823337 |..Lens,amber............. 1 * 1132520 | . Nut, hex., no.10-32 ....... 1
10 | 823341 | .. Snap, ring - peterson ... .. 1 * [ 809122 | . Clip, taillight wires .. ...... 4
11| 306375 | .Nut, hex.,1/4-20.......... 4 * 1809231 | .Grommet ................ 1
12| 306488 | . Lockwasher,1/4 .......... 6 * | 813840 | . Clip, wiring .............. 4
13 | 882851 | . Light assy., stop & tail, red * | 816041 | . Wiretie,dinch ........ ... 4
(grote, '76 & prior) ........ 1 * | 816584 | . Wire tie, 10inch .......... 2
14 . . Bulb, no. 1156 {obtain lo- * | 300646 | . Screw, 1/4-20x3/4........ 1
cally) . ..., 1 * 1 306375 | . Nut, hex., 1/4-20.......... 2
15} 823336 |..Lens,red-grote ......... 1 * | 306396 | . Lockwasher,1/4 .......... 1
16 | 823196 |.. Screw, lens-grote ....... 3 * | 308090 | . Washer, plain,1/4 ........ 1
17 | 825501 | . Flasher, turnsignal ....... 1 * 1 809122 | . Clip, taillightwires . ..... |
18 | 880843 | . Brown - circuit breaker to * 1814924 | . Clamp, batterycable ...... 2
flasher with 10 amp fuse ...| 1 32 | 824066 | Gasket, taillight lens - peter-
19| 816270 |. Plug, dashslot............ 1 =T o S 1
20 | 882843 | . Bracket, taillightdumpbox . [ 1 33 | 824065 | Lens, taillight, red - peterson.| 1
21 | 822855 | . Bracket, taillight flatbed ... | 1 34 | 823341 | Snap, ring - peterson ....... 1
22 | 822854 | . Bracket, taillight pickup box 1 35 | 824068 | Wire assy., taillight - peterson| 1
23 | 823891 | . Bracket, taillight mtg. ..... 1 36 | 824079 | Boot, wire assy., - peterson ..| 1
* Not shown.

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

69



SAFETY NOTE: This set is to be
used onlv for off-road applications.

SEAT ASSY.
Ref.] Part Ref.| Part
No.| No. Description Qty.[| No.| No. Description Qty.
878655 | Seat, personnel carrier....... 1 13| 810386 | .. Nut,tee ................ 13
1877237 | .Seatassy................. 1 14| 877234 | . .Cover,seat.............. 1
2304488 .. Screw,Wood, no.8....... 20 15| 877239 | . Armrestassy. ............ 2
3| 875714 | .. Support,seat............ 2 16| 810042 | . . Cover,armrest ......., 01
41880731 | ..8eat.................c.n -1 17 | 878656 | . Frame assy., backrest ..... 1
51810386 | ...Nut,tee ............... 13 18| 876650 | . Clamp assy., top, bow .. ... 4
6816827 ... Pad,seat .............. 1 19| 103867 | . Washer, plain,5/16 ....... 8
78184801 ...Board,seat ............ 1 20 | 306325 | . Lockwasher,5/16 ......... 8
8(880732| ...Cover,seat ............ 1 21| 306423 | . Screw, 5/16-18x13/4 ..... 4
9877233 | .Backrest................. 1 22| 306555 | . Screw, 5/16-18x5/8....... 4
10 [ 800162 | .. Nail,uphol. ............. # 23| 306932 | . Nut, hex., 5/16-18......... 4
111810023 ..Board .................. 1 24 | 306925 | . Screw, Wood, 8x1-1/2 ....| 2
12 (810024 ) .. Padding ................ 1

# As required.
INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




DEFROSTER SET
Ref.| Part
No.| No. Description Qty.
883800 | Defrosterset .............. 1
1 | 883646 | . Panel, defroster........... 1
2112050 | . Screw, 1/4-20x5/8........ 4
3| 883647 | . Tube, defroster ........... 1
41824138 | .Bracket.................. 1
5| 308090 | . Washer, plain,1/4 ........ 1
6824142 | .Gasket .................. 1

INDENTED PART NAMES INDICATE THESE PARTS
ARE INCLUDED IN PRECEDING ASSEMBLY.

WINDSHIELD SET

Ref.| Part
No No. Description Qty.
+ | 878775 | Windshieldset.......,...... 1
11800037 | . Nut, acorn, 1/4-20......... "
2 | 306396 | . Lockwasher,1/4 .......... 19
31130600 | . Screw, 1/4-20x3/4........ 9
4 1 883219 | . Window set assy. w/mould-
iNG...ooviiiriineennnnnn, 1
5| 306375 | . Nut, hex., 1/4-20.......... 12
61812815f .Clip.......vvvvviinnnnnn. 2
7812814 .Strip ... 1
81812816 | . Extrusion ................ 1
9 | 800017 | . Screw, 1/4-20x1.......... 2
10 | 812810 | . Panel, windshieid ......... 1
11 | 308090 | . Washer, plain,1/4 ........ 10
12 | 800026 | . Screw, Phillips, 1/4-20 x
I/4,pth ................. 10

INDENTED PART NAMES INDICATE THESE PARTS
ARE INCLUDED IN PRECEDING ASSEMBLY.

2

71



e

SHORT BOX
Ref.| Part Ref.| Part
No.| No. Description Qty.[| No.| No. Description Qty.

883016 | Short box assy., wide ....... 1 17 | 809152 | . Washer,5/16. _.......... .

1] 306322 | . Screw,5/16-18x7/8....... 4 18 | 808937 | . Spacer......... e eeeaeees
2 | 103867 | . Washer, plain,5/16 ....... 9 19 | 306328 | . Cotter pin, 3/32x3/4......
31881943 | . Latchassy., right ......... 1 20 | 800254 | . Washer, wave,5/16.......
4 | 800290 | . Locknut,5/16-18.......... 4 21 | 306981 | . Washer, piain, 3/8 ........
5 | 882934 | Boxassy.,short............ 1 22 | 823332 | . Bushing, hook handle, pivot
6 | 821767 | . Bumper; tailgate.......... 2 23 | 800177 | . Screw, 5/16-18x3/4.......
7 | 881845 | . Tailgate,box ............. 1 24 | 823308 | . Handle, box hook holddown
81809978 | . Cover,chain.............. 2 25 [ 821696 | . Grip, handle..............
9 | 306932 | . Nut, hex.,5/16-18......... 7 || 26 | 823307 | . Hook, box holddown. ... ...
10 | 306325 | . Lockwasher,5/16 ......... 6 27 | 817387 | . Pin,connector ............
11| 824942 ! _Stop, latch ............... 1 28 { 823309 | .Bracket..................
12 | 306328 | . Cotter pin, 3/32x3/4...... 1 29 | 306562 | . Nut, hex., 3/8-16..........
13| 881944 | . Latchassy., left........... 1 30 | 306487 | . Screw, hex. hd., 1/4-20x5/8
14 | 304364 | . Nut,7/16-14 ............. 2 31 | 308090 | . Washer, plain,1/4 ........
15| 311397 | . Screw, 7/16-14x3......... 1 32 [ 306396 | . Lockwasher,1/4 ..........
16 | 306435 | . Screw, 5/16-18x1-1/4 ..... 2 33 [ 306375 | . Nut, hex.,1/4-20..........

72 INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY



DUMP CYLINDER

Ref.| Part Ref.| Part
No No. Description Qty.l| No.| No. Description Qty.
883309 | Dump, cylinderset ......... 1 81809265 | ..Pin,hair................ 2

1 | 883033 |.Shieldassy. .............. 1 9823185 ..Pin ....... ... ool 1
2 1882909 |.Support.......cciviiinnnn 1 10 | 823119 | .Adapter ................. 1
3 {306932 |.Nut, hex.,5/16-18......... 4 11 | 823103 | . Hose, hyd. ............... 2
4 1306325 | . Lockwasher,5/16 ......... 4 12 | 800290 | . Locknut,5/16-18.......... 2
5 |103867 |.Washer, plain,5/16 ....... 4 13 | 816818 | . Washer, support, rear ..... 2
6 1306416 | . Screw, hex. hd.,5/16-18x1.| 4 * 1883236 | Kit,hyd.seal .............. 1
7 1882993 |.Cylinder ................. 1

* Not shown. .

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

73



74-

HYDRAULIC DUMP MANUAL CONTROLS

Ref.] Part Ref.| Part
No.| No. Description Qty.]| No.| No. Description Qty.
11823119 |Adapter .................. 2 17 | 306932 | Nut, hex., 5/16-18.......... 7
2823115 |Hose .........covvvnnvenn 1 18 (823253 [ Support................... 1
3809117 |Ciamp .................... 1 19 | 306981 | Washer, plain, 3/8 ......... 1
4883066 |Pump ..........viiiinnn, 1 20 (823255 [Plug.....covviiiiiiiiiann 1
5 | 882346 | Holder,handle............. 1 21 (823254 |Bracket...........cuvunnn- 2
6 (822220 [Catch............ ... ouvt 1 22 | 882993 | Cylinder .................. 1
71882349 |[Handle ................... 1 23 (823185 |.Pin.........oaiiinn.., I -
8 | 300646 | Screw, hexhd.,1/4-20x3/4'.| 2 {[ 24 | 809265 |.Pin,hair ................. 2
9 | 308090 | Washer, plain,1/4 ......... 3 25 | 882909 [ Support..........iviiinnnn 1
10 | 306396 | Lockwasher,1/4 ........... 5 26 |809092 [Clamp .......covviinninnnn 1
11 | 306375 | Nut, hex.,1/4-20........... 5 27 [ 800290 | Locknut,5/16-18 .. ......... 2
12 | 306416 | Screw, hex. hd.,5/16-18x1..{ 7 28 | 815818 | Washer, heavy............. 2
13 | 800277 | Serew, p.t.h., 1/4-20x5/8...| 3 * | 823152 | Decal, safety .............. 2
14 | 306501 | Screw, 5/16-18x1-1/2 ...... 2 * | 823257 | Decal, operation ........... 1
15 | 103867 | Washer, plain,5/16 ........ 7 * | 883236 | Hydraulicseal kit . ......... 1
16 | 306325 | Lockwasher,5/16 .......... 7
* Not shown.

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED !N PRECEDING ASSEMBLY.

e



\.“J
TAILGATE RELEASE HARDWARE
Ref.| Part Ref.| Part
No.| No. Description Qty.|| No.| No. Description Qty.
1 | 820388 | Stop, tailgate . ............. 2 12 { 800053 | Locknut, no.10-24.......... 2
2304364 | Nut,7/16-14_.............. 4 13 1 130255 | Screw, no. 10-24x1/4....... 2
3 | 306982 | Washer, 7/16.............. 4 14 [ 807472 [Grip.......oeivvieinaent, 1
4 | 303269 | Lockwasher,7/16 .......... 2 1561821157 [Handle ................... 1
5 | 306328 | Cotter pin, 3/32x3/4....... 2 16 | 816612 | Bushing .................. 2
6 | 306981 | Washer, piain, 3/8 ......... 3 17 | 306555 | Screw, 5/16-18x5/8........ 2
70825195 fRod ..........coviiininnn. 1 18 | 306325 | Lockwasher,5/16 .......... 2
] 8 | 820316 | Bushing .................. 1 19 | 103867 | Washer, plain,5/16 ........ 2
| 91820435 {Spring...........oinnnnn 1 20 | 800290 | Locknut, 5/16-18 ........... 1
i 10 | 130167 | Screw, 5/16-18x2-1/4 ...... 1 21821165 | Pivot .. ... ... ... ... .. 1
11 | 821304 | Holder, handle............. 1 221882175 |Plate ..................... 1
AN

75



11
/@M
1
16
&.
TAILGATE RELEASE W/BOXLATCH
Ref.| Part Ref.| Part
No.| No. Description Qty.[| No. | No. Description Qty.
1 | 303269 | Lockwasher, 7/16 .......... 2 10 | 306982 | Washer, 7/16.............. 4
2 1304364 | Nut, 7/16-14. .............. 4 11 1817119 | Spring, return ............. 1
3 | 306325 | Lockwasher,5/16 .......... 6 12 | 820388 | Stop, tailgate .............. 2
4 | 306328 | Cotter pin, 3/32x3/4....... 1 13 | 883252 | Rod assy., rightside........| 1
5 | 306416 | Screw, hex. hd., 5/16-18x1..} 4 14 1883253 | Rod assy., leftside ......... 1
6 | 306435 | Screw, 5/16-18x1-1/4 ...... 2 15 | 807439 | . Fitting, lub., straight, 1/4-28| 2
7 | 308562 | Nut, hex.,3/8-16........... 1 16 | 883254 | Handleassy. .............. 1
8 | 306981 | Washer, plain,3/8 ......... 1 17 | 883255 | Rod assy., tailgate.......... 1
9 | 306932 | Nut, hex.,5/16-18.......... 6
INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.
\

76



AN

BOX CATCH CONTROLS
Ref.| Part Ref.| Part
No No. Description Qty.| | No.[ No. Description Qty.
1] 306932 | Nut, hex.,5/16-18.......... 4 13 | 823260 | Rod, catchrelease.......... 1
2| 306325 | Lockwasher,5/16 .......... 4 14 | 306322 | Screw, 5/16-18x7/8........ 1
3| 103867 | Washer, plain, 5/16 ........ 8 15 | 800290 | Locknut, 5/16-18........... 1
4| 883059 | Latch,box................. 1 16 | 823293 | Support, release bracket ....{ 1
5 [ 306416 | Screw, hex. hd., 5/16-18x1..| 4 17 | 623294 | Bracket, release. ........... 1
6 | 883057 |} Catchbox ................. 1 18 (819784 | Tip,rod........c.......... 1
7 | 823259 | Spring, catch release . . ... .. 1 19 (809092 |Clamp.................... 1
8 | 300646 | Screw, hexhd., 1/4-20x3/4 .| 2 20 | 823263 | Support, box catch ......... 1
9 | 308090 | Washer, plain, 1/4 ......... 5 21 | 306328 | Cotter pin, 3/32x3/4....... 1
10| 306396 | Lockwasher, 1/4 ... ........ 3 22 | 306981 | Washer, plain, 3/8 ......... 1
11| 308375 | Nut, hex., 1/4-20......... .. 3 23 | 306966 | Roll pin, 1/8x3/4 ... ....... 1
12 | 800277 | Screw, p.t.h.,1/4-20x5/8...{ 1 24 | 883056 | Support,catch ............. 1




78

PTO SET

‘



PTO SET
Ref.| Part Ref.| Part
No.| No. Description Qty.| | No.| No. Description Qty.
883008 | Power take offset .......... 1 29 | 807439 | .. Fitting, lub., straight,
1 | 880808 |.Powertakeoff ............ 1 1/4-28. . ... .. ... 1
21815182 |. . Gear ........c.ovnininn. 1 30 | 812997 | . Knob, shiftlever.......... 1
3815085 |..Fork ....... ..ot 1 31 | 880804 | . Lever, shifter............. 1
4 | 879807 |..Lever,shift ............. 1 32 | 306487 | . Screw, hex. hd., 1/4-20x5/8| 2
5812419 |..Shim................... 1 33 | 306375 | . Nut, hex.,1/4-20.......... 2
6 | 807624 |..Oring,shaft ............ 1 34 | 306396 | . Lockwasher,1/4 ... ...... 2
7 | 815013 | .. Button, shaftarm ........ -1 35 | 880817 | . . Plate, throttle control . . ... 1
8815012 |..Spring......cocvveenennn. 1{| 36 (817425 |..Cable .................. 1
9 | 815187 Seal..............o.L. 1 37 | 800019 | .. Screw, 1/4-20x1/2....... 1
10 | 306367 | . . Key, Woodruff,9 ........ 1 38 | 306396 | . . Lockwasher,1/4 ... ...... 1
11 (815184 | .. Shaft................... 1 39 | 817104 | . . Stop,cable.............. 1
12 | 879808 | ..Caseassy., p.t.o. ........| 1 40 | 111898 | .. Clamp,cable ............ 1
13 | 815186 |...Bushing ............... 1 41 | 120052 | . . Lockwasher,no.10....... 1
14 | 808082 | ..Bearing ...........0vnn. 1 42 | 306514 | . . Screw, no. 10-24x1/2 ....| 1
15 | 809260 | . . Snap ring, bearing retain- 43 | 816066 | . Lever, governorcontrot ....| 1
11T 1 1 44 | 800271 | . Screw, p.t.h., no.10-24x1/2| 2
16 [ 809259 | ..Snapring............... 1 45 | 120052 | . Lockwasher,no.10........ 2
17 | 800257 | . . Expansionplug .......... 1 46 | 306531 | . Nut, no.10-24 ............ 2
18 | 805307 |..Shim............covvuut # 47 | 817490 | . Bracket, governorcable . ...| 1
19 | 817397 | .. Arm, shifter............. 1 48 | 111898 | . Clamp,cable ............. 1
20 { 120166 | .. Lockwasher,1/2 ......... 1 49 | 306460 | . Screw, no. 10-24x3/8...... 1
211301988 | .. Nut,1/2-20 ............. 1 50 | 120052 | . Leckwasher, no.10........ 1
22 [ 306435 ! . Screw,5/16-18x1-1/4..... 4 * | 809258 | . Ring, retaining ........... 1
231815188 | . Gasket .................. 1 * | 817398 | . Decal, power take-off ...... 1
24 [ 817387 | . Pin,connector ............ 1 * | 816068 | . Decal, p.t.o. instruetjens . . . 1
25| 821164 | . Pin,hair ................. 2 51 | 800019 | Screw,1/4-20x1/2......... 1
26 | 306981 | . Washer, plain, 3/8 ........ 2 52 | 306396 | Lockwasher,1/4 ... ........ 1
27 | 800254 | . Washer, wave, 5/16 ....... 2 53 | 306375 | Nut, hex.,1/4-20........... 1
28 | 818527 | . Rod, shift ................ 1
* Not shown.

# As required.
INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

79



80

PTO SHAFT EXTENSION

Ref.| Part Ref.| Part
No.; No. Description Qty.|| No.{ No. Description Qty.
883581 | P.i.0. shaft extension ....... 1 14| 815816 | .. Seal, bearing ............ 2
1 | 815902 | . Shaft, drive, telescoping ... 1 15| 814473 | . . Cone, roller bearing . ..... 2
21817427 |..Seal,cork............... 1 16| 814474 | . . Cup, roller bearing . ...... 2
3817336 |..Cap,dust ............... 1 17 | 815812 | . . Housing, rear bearing ....[ 1
4 1817335 |..Universaljoint........... 2 18| 805874 | ..Key,no.9 .............. 1
5 | 807443 | ... Fitting, lub., 1/4-28, 19} 880158 | .. Shaft, carrier............ 1
45deg.........coiuen 2 20| 551041 | .. Key, Woodruff ........ 1
6 | 817447 | .. Yoke, p.t.o.shaft ........ 2 21| 815802 | .. Spline, extension ........ 1
7 | 817448 | . . Sleeve, withplug ........ 1 22 | 815818 | . Washer, support, rear ..... 1
8 | 807439 | ... Fitting, lub., straight, 23| 800292 | .. Locknut, shackle, hex.
1/4-28. .. ... it 1 3/816.... ..o 1
9 | 304632 | . Nut,3/8-16 .............. 2 24 | 816961 | . Shield, spline, p.t.o........ 1
10 | 800289 | . Screw set, 3/8-16x3/4..... 2 25 306835 | . Screw, 3/8-16x11/4 ...... 6
11 | 880157 | . Shaft & housing assy., 26| 120177 | . Lockwasher, 3/8 .......... 8
p.to,rear............... 1 27 | 306562 | . Nut, hex., 3/8-16.......... 6
12 | 800268 | .. Nut,jam,1-14 ........... 1 28 | 306539 | . Screw, 3/8-16x7/8........ 2
13°| 815814 | .. Nut, bearingadj.......... 1 29| 880228 | . Bracket, bearing .......... 1

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




PTO SHAFT EXTENSION

Ref.| Part Ref.[ Part

No.| No. Description Qty.|| No.| No. Description Qty.
883010 | Shaft extension, p.t.o. .._...| 1 15| 815814 | .. Nut, bearingadj.......... 1

1 | 883006 | . Shaft assy., p.t.o0. extension 1 16| 815816 | .. Seal,bearing............ 2
2817427 | . . Seal,Cork .............. 1 17 | 814473 | . . Cone, roller bearing ...... 2
3817336 | ..Cap,dust ............... 1 18| 814474 | .. Cup, rollerbearing ....... 2
4| 817335 | .. Universal joint........... 2 19| 815812 | .. Housing, rear bearing ....[ 1
5 | 807443 | ... Fitting, lub., 1/4-28, 20| 805874 | .. Key,no.9 .............. 1
45deg. ...l 2 21| 880158 | .. Shaft,carrier ............ 1

6 | 883331 | .. Yoke, with sprocket ...... 1 22| 551041 | .. Key, Woodruff .......... 1
7 | 817448 | . . Sleeve, withplug ........ 1 23| 815802 | .. Spline, extension _....... 1
8 | 807439 | ... Fitting, lub., straight, 24 | 815818 | .. Washer, support, rear . ... 1

1/4-28. ...t 1 25| 800292 | .. Locknut, shackle, hex.

9817337 |...Plug ..... ...t 1 /816 1
10 | 817447 | .. Yoke, p.t.o.shaft ........ 1 26 | 816961 | . Shield, spline, p.t.o..._.... 1
11 | 304632 | . Nut,3/8-16 .............. 2 27 | 306562 | . Nut, hex.,3/8-16.......... 8
12 | 800289 | . Screw set, 3/8-16x3/4..... 2 28 | 120177 | . Lockwasher,3/8 .......... 8
13 | 880157 | . Shaft & housing assy., 29 | 822956 | . Support, bearing, p.t.o.....| 1
p.to,rear............... 1 30 | 306414 | . Screw, hex. hd., 3/8-16x1..| 4

14 | 800268 | .. Nut,jam,1-14........... 1 31| 306835 | . Screw, 3/8-16x11/4 ... .. 4

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

81



82

[

TRANSMISSICON SET




TRANSMISSION SET
Ref.| Part Ref.| Part
No.| No. Description Qty.|| No.| No. Description Qty.
883143 | Transmission set, auxiliary ..| 1 33| 812009 | . Bearing, pilot............. 1
1 |880145 | . Dipstick, trans. ........... 1 34| 812007 | . Gear,drive............... 1
2 (805893 | . Plug,exp.welch .......... 2 35| 812008 | . Bearing, gear............. 1
3 [ 111071 | . Plug, drain, 1/2pipe ...... 1 36 | 811999 | . Gasket, retainer .......... 1
4 | 807366 | . Button, shaftarm ......... 1 37 | 811995 | . Retainer, bearing ......... 1
5 1806407 | . Springposit .............. 1 38 | 306325 | . Lockwasher,5/16 ......... 4
6 | 603773 | . Nut, 3/8-16, nylon.........| 1 39 | 306416 | . Screw, hex. hd., 5/16-18x1.| 4
7 | 800095 | . Screw, set,5/16 .......... 1 40 | 812336 | . Seal, bearing . ............ 1
8 | 811994 | . Case, transmission ........ 1 41| 817375 | . Lever, shifter............. 1
9 (300646 | . Screw, hex hd., 1/4-20x3/4| © 42| 120166 | . Lockwasher,1/2 .......... 1
10 | 306396 | . Lockwasher, 1/4 .......... 6 43 | 130541 | . Nut, hex.,1/2-20.......... 1
11 | 815706 | . Cover, transmission ....... 1 44| 553542 | . Washer,seal ............. 4
12 | 306967 | . Roll pin, 1/8x1-1/8 ....... 1 || 45| 3086405 | . Washer, plain, 3/8 ........ 4
13 | 807441 | . Cover (cup breath trans.)...| 1 46 | 131794 | . Screw, 3/8-16x2.......... 4
14 | 806711 | . Pin,dowel ............... 2 47 | 812000 | . Gasket, flange ............ 1
15 | 812001 | . Gasket,cover............. 1 48 | 882985 | Shaft, aux. trans._, drive .. ... 1
16 (807624 | .Oring,shaft.............. 1 49| 812327 | Spacer, driveshaft.......... 1
17 [ 812011 | . Ring, retaining ........... 1 50 | 306981 | Washer, plain, 3/8 ......... 2
18 | 880143 | . Arm, shifter.............. 1 51§ 817387 | Pin,connector . ............ 1
19 1812010 | . Fork, shifter............. - 1 52 | 800254 { Washer, wave, 5/16 ..._.... 2
20 1811992 | . Shim,gear ............... # 53| 821164 [ Pin, hair .................. 2
21 1878805 | . Gear,cluster ............. 1 54 | 823039 | Rod, shifter ............... 1
22 | 812004 | .. Bushing,gear ........... 2 55 | 306487 | Screw, hex. hd., 1/4-20x5/8.| 2
23 | 811897 | . Jackshaft, transmission . . .. 1 56 | 812997 | Knob, shiftlever ........... 1
24 [ 307785 | . Roll pin,5/32............. 1 57 | 880804 | Lever,shifter.............. 1
25 811993 | . Washer, bearing .......... 1 58 | 306396 | Lockwasher,1/4 ........... 2
26 | 878806 | . Gear, assy., driven ........ 1 59 | 306375 | Nut, hex.,1/4-20........... 2
27 (812006 | . . Bushing,gear ........... 1 60 | 807439 | . Fitting, lub., straiyht, 1/4-28| 1
28 | 811998 | . Shaft, main transmission ...| 1 61| 815697 | Shim, .005 ................ #
29 | 809180 | . Washer,1/2.............. 2 815698 | Shim,.010 ................ #
30 | 800198 | . Locknut, hex., 1/2-20. ... .. 2 815699 | Shim, .030 ................ #
31 1811996 | . Coltar, shifter ............ 1 * | 817370 | Decal, transmissionset ..... 1
32 [ 809252 | . Snap ring, bearing retaining 1 * | 823106 | Decal, safety warning....... 1
* Not shown.

# As required.

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

83



84

WHEEL AND TIRE MODIFICATIONS




.

WHEEL AND TIRE MODIFICATIONS

Ref.| Part Ref.{f Part
No No. Description Qty.|| No.| No. Description Qty.
1 { 800385 | Screw, 3/8-16x3/4......... 6 19 | 815839 | Hub, left,rear ............. 1
21807279 | Rim, inner half, 4 ply tires ...| 1 21 [ 805030 | Drum, brake, rear.......... 1
3 | 807278 | Rim, outer half, 4 ply tires ...| 1 22 | 815838 | Screw, wheel mounting . ... 4
4 |1 120177 | Lockwasher,3/8 ........... 6 231 821154 | Gear, speedometer, drive .. 1
306562 | Nut, hex.,3/8-16........... 6 24| 821434 [ Hub only ................. 1
§)824989 Rim, 6-ply tires ............ 1|| 25/ 815474 | Rim,9.50x8 .............. 1
7 Tube, 5.70x8 (obtain locaily) .| 1 26 | 814687 | valve..... e 1
8 Tire, 4 or 6-ply, 5.70x8 (obtain 27 | 879535 | Rimset, 8.00x6 ........... 1
locally) ................... 1 (| 28| 306562 | Nut, hex.,3/8-16........... 6
9 Tire, 5.70x8, 6-ply (obtain lo- 29| 120177 | Lockwasher, 3/8 ........... 6
cally) ...oveeiiiniiiaa 1 30 | 800385 | Screw, 3/8-16x3/4......... 6
10 | 807271 | Tire,4.00x16 ............. 10| 31 Tire, 9.50x8, 4-ply (obtain lo-
11 | 306375 | Nut, hex.,1/4-20........... 8 cally) .. ... . e 1
12 | 306396 | Lockwasher, 1/4 ........... 8 32 Tube, 8.00x86, 4-ply (obtain lo-
13 | 812034 | Rim, inner ................ 1 1% 1117 I 1
14 { 812033 | Rim,outer ................ 1 33 Tire, 8.00x6, 4-ply (obtain lo-
15 | 300646 | Screw, 1/4-20x3/4......... 8 cally) ...... ... 1
17 | 805030 | Drum, brake, rear ... ....... 1
18 | 815838 | Screw, wheel mounting ..... 4

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

85



86

HYDRAULIC SYSTEM SET




HYDRAULIC SYSTEM SET

Ref.[ Part Ref.| Part
No.| No. Description Qty.|| No.] No. Description Qty.
883011 | Hydraulic systemset ., ..... 1 34 | 883003 {. Bellcrankassy. ........... 1
11883004 |.Pumpassy. .............. 1 35 | 800254 |.washer, wave,5/16....... 2
21883373 |..Tankassy. ........ S 1 36 | 306966 |.Rollpin,1/8x3/4......... 1
3| 823587 |..Plug, breather........... 1 371823228 |.Rod ............. ...t 1
41824144 |. . Oring ...l 1 38 | 883060 |.Leverassy................ 1
5 | 824148 Valve .................. 1 39 (823667 |.Knob.................... 1
6 | 824145 |..Reliefvalve ............. 1 40 | 807439 | . Fitting, lub., straight, 1/4-28( 1
7| 883374 (.. Sealkit,valve ........... 1 41| 308487 | . Screw, hex. hd., 1/4-20x5/8| 4
8883372 |..Sealkit,tank ............ 1 421 306396 |.Lockwasher,1/4 .......... 4
9 | 824147 | .. Key, Woodruff, 1/8 ...... 1 43 | 306375 | . Nut, hex., 1/4-20.......... 4
10 [ 824146 |..Pumpassy. ............. 1 44 | 823118 {.Connector. ............... 2
11823214 | . Adaptor ................. 1 45 | 306328 | . Cotter pin, 3/32x3/4...... 1
12 | 883058 |.Bracketassy.............. 1 46| 805408 | .Spring................... 1
13 | 306463 | . Pin, coiter, 1/16x1/2...... 2 47 | 823587 | . Plug, breather .. .......... 1
14 | 308089 |.Washer,no.10 ........... 2 48 | 876431 | .Link assy., chain.......... 1
15828225 [ .Pin...................... 2 *| 823153 | . Decal, positions.......... 1
16 |1 821164 | . Pin,hair ................. 2 49| 825047 | .Cap,end, tank ............ 1
17 | 306981 | . Washer, plain,3/8 ........ 5 50 | 306450 | . Screw, 5/15-18x3/4....... 2
18 | 883055 | . Supportassy.............. 1 51| 306325 | . Lockwasher,5/16 ......... 2
19 | 306835 | .Screw,3/8-16x11/4 ... ... 2 52| 306932 | . Nut, hex.,5/16-18......... 2
20 | 120177 | . Lockwasher, 3/8 .......... 3 53| 883057 |.Catchbox................ 1
21 | 306562 | . Nut, hex.,3/8-16.......... 3 54 | 823259 | . Spring, catchrelease . ..... 1
22 | 306932 | . Nut, hex.,5/16-18......... 2 55| 300646 | . Screw, hex. hd., 1/4-20x3/4| 2
23 | 306325 | . Lockwasher,5/16 ......... 2 56 | 308090 | . Washer, plain, 1/4 ........ 3
24 | 103867 | . Washer, plain,5/16 ....... 4 57| 306396 | . Lockwasher,1/4 ... . .... 3
25| 306416 | . Screw, hex. hd., 5/16-18x1.| 2 58 | 306375 (. Nut, hex.,1/4-20.......... 3
26 | 824883 | . Sprocket, 10tooth......... 1 69, 883056 ! . Support,catch............ 1
27 | B23096 | . Sprocket, 17 tooth......... 1 60| 306328 | . Cotter pin, 3/32x3/4...... 1
28 | 824885 | . Chain, roller pump, 37 61| 306966 | . Roll pin,1/8x3/4......... 1
pitches .................. 1 62| 823263 | . Support, boxcatch ........ 1
29 | 304364 |.Nut,7/16-14 ............. 4 63| 306487 | . Screw, hex. hd., 1/4-20x5/8] 1
30815558 | .Rod .......cviviniininnn, 1 64| 823260 | . Rod, catchrelease......... 1
31| 306834 | . Screw, hex. hd., 3/8-16x3/4] 1 65{ 809092 | .Clamp................... 1
32 | 817387 | . Pin,connector . ........... 2 66) 819784 | . Tip,rod....... .......... 1
33823213 |.Rod ..................... 1
* Not shown.

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.

87



Vs

SOUND TREATMENT SET
Ref.| Part Ret.| Part
No.| No. Description Qty.|| No.| No. Description Qty.
883137 | Sound treatmentset ........ 1 9| 823443 | . Sound foam, lower front. ... 1

1 | 823445 | . Sound foam, side upper ... 2 10| 823446 | . Sound foam, upper front ... 1
2 | 823442 | . Sound foam, lower side .... 2 11| 823441 | . Sound foam, corner........ 4
3 | 306460 | . Screw, no. 10-24%3/8 ..... 8 12 | 823444 | . Sound foam, toprear ...... 1
4 | 823321 | .Soundfoam .............. 2 43| 823320 | .Soundfoam ...........--. 1
5 | 120052 | . Lockwasher, no. 10 ........ 8 14 | 823531 | . Strip, enginecover ........ 1
6 | 306531 | . Nut,no.10-24 ............ 8 » | 823434 | . Sound foam, roof.......... 1
7 | 883136 | . Sound trap assy. .......... 1 + | 823532 | . Cement, contact .......... 2
8 | 883755 | . Sound trap assy., left ...... 1

* Not shown.

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY. |

88



SOUND TREATMENT SET — STEEL DOOR

Ref.]| Part
No. No. Description Qty.
883061 | Sound treatmentset ........ 1
1| 823525 | . Panel, sound, right ........ 1
*| 823239 | . Panel,soundleft.......... 1
*| 823532 | . Cement,contact .......... 1
* Not shown.
INDENTED PART NAMES INDICATE THESE PARTS
ARE INCLUDED IN PRECEDING ASSEMBLY.

SHOCK ABSORBERS
Ref.| Part 1
No.| No. Description Qty.
1| 311397 | Screw,7/16-14x3.......... 2
2| 819805 | Spacer, shock absorber. ... .. 2
3| 825500 | Washer, 7/16.............. 12
4| 800294 | Locknut, hex.,7/16-14 . ... .. 4
5 | 823621 | Bushing, shock mtg......... 4
6 | 825017 | Shock absorber ............ 2 )
7 | 883806 | Bracket assy.,shock ........ 2
89



POLICE BOX AND COVER

90



POLICE BOX AND COVER

Ref.| Part Ref.| Part
No No. Description Qty.[| No.| No. Description Qty.
000634 |[Police box and cover........ 1 31 | 306531 [.Nut,no.10-24 ... ......... T 4
1| 883534 |. Box & platform assy. ....., 1 32 1883508 |.Rod, latchrelease ......... 2
2 | 879915 |[..Platformassy............ 1 33 1306932 |.Nut, hex.,5/16-18......... 9
3 | 883835 |. Coverassy., police box. . ... 1 34 1306972 [.Pin,roll.................. 1
41306375 |..Nut,hex.,1/4-20 ........ 2 35 | 306981 |.Washer, plain,3/8 ........ 2
5 | 306396 |..Lockwasher,1/4 ......... 2 36 | 308090 |.wwasher, plain, 1/4 ........ 24
6 | 306487 |.. Screw, hex. hd., 1/4-20 x 37 | 800026 |. Screw, Phillips, 1/4-20 x
518 (oo 2 3/4,pth ......... L. 1"
7 1308089 [..Washer,no.10 .......... 4 38 | 800029 |. Screw, 5/16-18x2......... 2
8 [ 809376 |..Handle,lock ............ 1 39 (800196 |.Speed nut, typej, 1/4-20...| 5 -
9 (814585 |..Bushing ................ 4 40 | 800271 |. Screw, p.t.h., no. 10-24x1/2| 4
10 | 816307 |..Washer,1/4 ............ 2 41 | 800277 |. Screw, 1/4-20x5/8........ 4
11 (821164 |..Pin,hair................ 2 42 | 800290 |. Locknut,5/16-18.......... 1
121824484 |..Latch................... 2 43 | 810441 | . Grommet, rubber ......... 1
13 | 825051 |.. Spring, box fatch......... 1 44 | 812393 |.Clip,wire ................ 2
14 | 883883 |. Bumper assy.,rear........ 1 45 | 812415 | . Catch, spring............. 2
15 | 880222 |. Fender & panel assy., rear, 46 | 815813 |. Brace, rear fender, left. . . .. 1
left. ... ... .. Ll 1 47 | 816622 (. Rubrail.................. 2
16 | 879934 |. Fender assy., rear panel, 48 | 816623 | . Bracket, spacer ........... 2
right ... ... ... ..., 1 49 | 819707 | . Bushing, outer bumper ....| 4
17 | 103867 |. Washer, plain,5/16 ....... 10 50 | 820034 | . Arm, bed, hold open....... 1
18 | 120052 |. Lockwasher, no.10........ 4 511 821307 | . Reffector, reflex, red ...... 4
19 | 120122 |. Lockwasher,no.8......... 2 52 | 822474 | . Spacer, upright ........... 2
20 | 130255 |.Screw, no. 10-24x1/4 ... .. 2 53 | 823538 | . Grommet, speedometer
21 | 300646 |.Screw,1/4-20x3/4........ 2 cable.................... 2
22 | 306309 |.Screw, no.8-32x3/8 ...... 2 54 | 823735 | . Seal, box cover hinge . . . ... 1
23 | 306325 |. Lockwasher,5/16 ......... 7 55 | 823736 | . Strip, cover hinge ......... 1
24 | 306375 {. Nut, hex.,1/4-20.......... 21 56 | 823748 | . Seal, boxcover ........... 1
25 | 306396 |.Lockwasher,1/4 .......... 19 57 | 824475 | . Cover, battery access . ... .. . 1
26 | 306450 |. Screw,5/16-18x3/4....... 1 68 | 824512 | . Lock,cover............... i
27 | 306416 |. Screw, hex. hd.,5/16-18x1. | 3 59 | 824576 | . Strike, coverlatch . ........ 2
28 | 308435 |. Screw,5/M6-18x1-1/4..... 4 60| 8250585 | .Spring................... 1
29| 306487 |.Screw, hex. hd.,1/4-20x5/8| 7 61 ] 815359 | . Upright, box supt, right ....| 1
30 | 815360 |. Upright, box supt, left ... .. 1

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




1010w Jedim
PIoIYSpPUIM

Right Front Turn Signal

wE

Mg 1 eneig

WIRING DIAGRAM

Left Front Turn Signal — 3

Right Tail Stop
and Turn Light

Left Tail, Stop,
Turn and License Light

Hazard Sw.

- e S0 By deiemopeedy

ATINO

AQ(O!.&O

‘ms |eubis uiny

92



WIRES

Ref.| Part Ref.| Part
No.| No. Description No.| No. Description
69 | 113742| Harness, twin engine 15 Light Blue - Light switch to dimmer
2 Green - ignition switch to resistor switch
6 White - Oil warning light to oil pres-| | 16 Orange - Light switch to speedom-
sure switch eter light
26 Black - Coil to timer 17; Black - Ignition switch (acc) to cir-
27 Blue - Resistor to solenoid cuit breaker
28 Green - Ignition to resistor 18 Grey w/Blk Stripe - Circuit breaker
29 Blue - Coil to resistor to brake light sw
71 | 817326| Harness, main rear wiring 19 Brown - Horn to horn button
1 Pink - Ignition switch to solenoid 20 Light Green - Dimmer switch to
2 Green - Ignition switch to resistor headlight
30 Black - Brake light switch to stop 21 lvory - Dimmer switch to headlight
light 22 Black - Headlight to ground
4 Tan - Light switch to taillight 24 Purple - Circuit breaker to light
5 Yellow - Fuel gauge to sending unit switch
6 White - Oil warning light to oil 37 White - High beam indicator to
pressure switch ground
4 Red - Turn signal switch to right 38 White - High beam indicator to
rear turn signal headlight
8 Blue - Turn signal switch to left rear| | 68 | 823683 | Harness, alternator
turn signal 9 Red - Ammeter (+ ) to alternator
9 Red - Ammeter (+ ) to alternator (bat)
(bat) 28 Green - Ignition to resistor
10 Black - Ammeter (—) to solenoid 30 White - Resistor to alternator
(bat) 31 Yellow - Ignition to alternator
27 Blue - Resistor to solenoid (ign) 32 Blue - Alternator to ground
72 | 817327| Harness, main front wiring 74 | 882837 | Switch, turn signal (off road)
1 Pink - Ignition switch to solenoid 143 Green - Turn signal switch to left
2 Green - Ignition switch to resistor front turn signal
3 Black - Brake light switch to stop 146 Light Blue - Turn signal switch to
light left rear taillight
4 Tan - Light switch to taillight 147 Red - Turn signal switch to right
5 Yellow - Fuel gauge to sending unit rear turn signal
6 White - Oil warning light to oil pres4 [148 Yellow - Turn signal switch to right
sure switch front turn signal
T4 Red - Turn signal switch to right 149 Grey w/Blk Stripe - Turn signal
rear turn signal switch to brake light sw
8 Blue - turn signal switch to left rear | 150 Black - Turn signal switch to flasher
turn signal 151 Dark Blue - Turn signal switch to
9 Red - Ammeter (+ ) to alternator flasher
(bat) 70 | 882848 | Harness, right rear turn signal
10 Black - Ammeter (—) to solenoid 57 Red - Main rear harness to right
(bat) taillight
11 Red - Ignition switch (bat) to am- 58 Tan - Right taillight to left taillight
meter (+) 67 | 883404 | Harness, clutch switch
12 White - Oil pressure light to ignition| | 39 Pink - Main rear harness to clutch
switch (ign) switch
13 Purple - Fuel gauge (ign) to circuit 40 Pink - Clutch switch to solenoid
breaker terminal ‘s’
14 Grey - Horn to circuit breaker

93



Ref.
No.

Part
No.

Description

73
43

46
47
. 48

49
50
61
63
62
34
53
25

23

65
41
66
64
51
54

75
35

52
42
36

883923

112987
113745
113746
809865
817296
812978
815996

817322
817143

817513
821118
824677
880365
880843
880845

881029
882054

883887

884240

Switch, turn signal (on road)
Green - Turn sgnl sw to Ift frt turn
sgnl & hazard sw

Light Blue - Turn signal switch to
left rear taillight

Red - Turn signal switch to right
rear taillight

Yellow - Turn sgnl sw to rt frt turn
sgnl & hazard sw

Grey - Turn sgnl sw to brake light
sw & hazard sw

Black - Turn signa! switch to flasher
Separate Wires

Brown - Wire, ignition coil

Red - Lead, high tension (long)
Red - Lead, high tension (short)
Black - Battery to ground

Black - Battery to ground (chassis
only)

Brown - Windshield wiper motor to
ground

Orange w/ Yellow Stripe - Fuel
gauge sender to ground

Black - Battery to solenoid

Black - Battery to solenoid (chassis
only)

Orange - Main front harness to
speedometer light

White - Hazard light to ground
Copper - Connector

Brown - Horn button

Brown - Circuit breaker to flasher
with 10 amp fuse

Brown - Circuit brkr to wdshld wiper
mtr w/14 amp fuse

Black - Fuel gauge to ground

Black - Ground cable, engine to
main frame

Black - Hazard switch to circuit
breaker

Orange - Hazard switch to hazard
light

Black - Starter to solenoid ‘'s’’
terminal

INDENTED PART NAMES INDICATE THESE PARTS

ARE INCLUDED iN PRECEDING ASSEMBLY.



a

T4

l
I
(S N\
A 16
i 32
Nt
HEATER
Ref.| Part Ref.| Part
No No. Description Qty.|| No.| No. Description Qty.
0| 000561 |Heater.................... 1 23 | 883062 | . Tube, exhaust, left,....... 1
. 11800019 | . Screw, 1/4-20x1/2........ 2 24 | 818505 . Tube,air................. 2
) 2 | 306396 | . Lockwasher,1/4 .......... 3 25 | 883063 | . Tube, exhaust, right....... 1
3 | 818526 | . Bracket, cable mounting ... 1 26 | 818962 | . Clamp,1-1/4 ... ... ... .... 2
4 1818525 | . Cable, heater control ...... 1 27 | 819195 | . Screw, selfdr., no. 8-18x1/2| 2
5 (306531 [ .Nut,no.10-24 ............ 1 28 | 880739 | . Heat exchanger assy., right. 1
6 | 120052 | . Lockwasher,no.10........ 1 29 | 880737 | . Heat exchanger assy., left..; 1
71111898 | . Clamp,cable ............. 1 30 | 111761 | . Gasket, manifold.......... 2
8 | 306514 | . Screw, no. 10-24x1/2 ..... 1 31 | 818499 | . Hose, heateroutlet . .. .. ... 2
9 | 818504 | . Bracket, hose, upper ...... 1 32880743 | .OQutlet ................... 2
10 [ 306832 | . Screw, 1/4-20x2. . _....... 1 33 | 800172 | . Speednut, no. 10a ........ 4
11 | 818502 | . Bracket, hose, side . ....... 2 34 1820529 | .Spacer...........c.uuin.. 4
12 | 818503 | . Bracket, hose, lower....... 1 35 | 818523 | . Body, carb., heater .. .... .. 1
13 | 111928 | . Nut,speed, no.10......... 6 36 | 600014 | . Screw, 1/4-20x1-3/4...... 1
14 | 800146 | . Screw, no. 10-16x3/4 .. ... 6 37 | 818524 | . Cover, carb. heater (for
15 | 818520 | . Caulking, 12" ............ 1 models with heater) . _...... 1
: - 16 | 818500 | .Clamp, hose.............. 6 38 [ 880736 | . Cutlet,air................ 1
- | 17 | 818506 | . Hose, air outlet, right .. .. .. 1 39 | 883176 | . Baffleassy. .............. 2
™~ | 18 | 818501 | . Hose, air outlet, left ....... 1 40 | 800381 | Screw, no. 10-16x 1-1/2..... 4
19 | 818518 | . Retainer,hose ............ 1 41 | 306832 | Screw, 1/4-20x2........... 1
20 | 800196 | . Speed nut, typej,1/4-20 ...| 2 42 | 306025 | Lockwasher,3/8 ........... 1
21 1823320 ) . Soundfoam .............. 1 43 | 306319 | Nut, 3/8-24. ... ............ 1
22 | 818530 | . Shroud, rear.............. 1

o

INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY.




